@ Solutions

Report Number:
Applicant
Model

Brand

FCCID
IC

EUT Description

Test Standard(s)

TEST REPORT

15496249-E6V2

APPLE INC.
1 APPLE PARK WAY
CUPERTINO, CA 95014, U.S. A

A3257 (Parent)
A3525, A3526, A3527 (Variants)

APPLE

BCG-E8950A (Parent)
BCG-E8960A, BCG-E8961A, BCG-E8962A (Variants)

579C-E8950A (Parent)
579C-E8960A, 579C-E8961A, 579C-E8962A (Variants)

SMARTPHONE

FCC 47 CFR PART 15 SUBPART E
ISED RSS-247 ISSUE 3
ISED RSS-GEN ISSUE 5 + A1 + A2

Date Of Issue:
2025/08/09

Prepared by:

UL Verification Services Inc.
47173 Benicia Street
Fremont, CA 94538 U.S.A.
TEL: (510) 319-4000
FAX: (510) 661-0888

W
S,

=1
3 :

7~ [ACCREDITED)
amms CERT #0751.05

’
I/'/

\\\\\\

g




REPORT NO: 15496249-E6V2 DATE: 2025/08/09

REPORT REVISION HISTORY

Issue
Rev. Date Revisions Revised By
V1 2025/07/30 Initial Review -
V2 2025/08/09 Updated section 9 and 10 Gerardo Abrego
Page 2 of 84

UL VERIFICATION SERVICES INC.

47173 Benicia Street, Fremont, CA 94538; USA TEL:(510) 319-4000 FAX:(510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15496249-E6V2 DATE: 2025/08/09

TABLE OF CONTENTS
1. ATTESTATION OF TEST RESULTS......cco oo es s e es s e e s s s e s s s s s s s s s s s s s s s s s s s s s s s s s s s s nnnnneens 5
2. TEST RESULT SUMMARY .....ooiiiiiiiiiiiiriricesssss s s sr s remsssssss s s s e s s nmnssssssssesssnsmnssssssssenssnnnnnnsnnn 7
3. TEST METHODOLOGY .......ciiiiiiiiicciiieirrsnnessssss s e e s esnmmsssssss s e s s e s nnnssssssssessnnmnssssssssesssnnnnsnnnnn 7
4. FACILITIES AND ACCREDITATION........cccir s s n s 8
5. DECISION RULES AND MEASUREMENT UNCERTAINTY. ......eeeennnnnnnnsnnnsnnsssnnsnnnnes 9
5.1, METROLOGICAL TRACEABILITY ettt ettt e e eeaa e 9
5.2, DECISION RULES .......oooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeaeeetaaaasasassssssssssssssssssasssansssnsssnssnnannnes 9
5.3.  MEASUREMENT UNCERTAINTY .ooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeettessaaasaasssssssssssnssnnssnnns 9
5.4, SAMPLE CALCULATION ...ttt ettt 10
6. EQUIPMENT UNDER TEST ... irrrtcmecss s e s s srmmssss s s s s e s s s smm s s s s e e s s e mmm s s s e s e nnmmnns 11
6.7. EUT DESCRIPTION........c.cco oo 11
6.2. MAXIMUM QUTPUT POWER........coooeeeeee ettt ettt 11
6.3. DESCRIPTION OF AVAILABLE ANTENNAS ...ttt 12
6.4. SOFTWARE AND FIRMWARE ..........cco oo 12
6.5. WORST-CASE CONFIGURATION AND MODE...........ccocoviiiiiiiiiiiiiiiiiiiiieiieee 13
6.6. DESCRIPTION OF TEST SETUP ...ttt ettt 14
7. MEASUREMENT METHOD ........cooeeeeeeeecenneennnnnnnnnnnnnnnnnsnnsnnnnsnnsssnsssnsssssssnsssnnssnnssnnsnnnnen 18
8. TEST AND MEASUREMENT EQUIPMENT ......oeeceeeceeesennennnnnssnnnsnn s snnssnnnsnnnsnnnssnnnns 19
9. ANTENNA PORT TEST RESULTS ... oo iiicciiiiiirrrceess s rrrsscsssss s e e s s s smm s s s e s s s mmmm s 20
9.1, ON TIME AND DUTY CYCLE ...ttt ettt e eeaa e 20
9.2. 99% AND 26 dB BANDWIDTH........ccoooeeeeieieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeaaeasaasaanssanns 21
9.3, BAB BANDWIDTH ...ttt ettt ettt e e e ettt e 23
9.4, OUTPUT POWER AND PSD ...ttt ettt e eettaaa e 25
9.4.1.  HIGHPOWER......ccc oo 26
9.4.2.  LOW POWER. ... 28
10. RADIATED TEST RESULTS ... errrrecesss s s s e e re s s s s e s s s nmmn s s s e e e e nnm s 30
10.1. UNII-3, TRANSMITTER ABOVE 1 GHZ ...ttt ettt 32
10.1.1. ANT 6, 500Kbps HIGH POWER BAND EDGE IN THE 5.8 GHz BAND ............... 32
10.1.2. ANT 6, 500Kbps HIGH POWER HARMONICS AND SPURIOUS EMISSIONS ...36
10.1.3. ANT 6, 500Kbps LOW POWER BAND EDGE IN THE 5.8 GHz BAND. ................ 42
10.1.4. ANT 6, 500Kbps LOW POWER HARMONICS AND SPURIOUS EMISSIONS....46
10.1.5. ANT 5, 500Kbps, HIGH POWER BAND EDGE IN THE 5.8 GHz BAND .............. 52
10.1.6. ANT 5, 500Kbps HIGH POWER HARMONICS AND SPURIOUS EMISSIONS ...56
10.1.7. ANT 5, 500Kbps, LOW POWER BAND EDGE IN THE 5.8 GHz BAND ............... 62
Page 3 of 84

UL VERIFICATION SERVICES INC.

47173 Benicia Street, Fremont, CA 94538; USA TEL:(510) 319-4000 FAX:(510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15496249-E6V2 DATE: 2025/08/09

10.1.8. ANT 5, 500Kbps LOW POWER HARMONICS AND SPURIOUS EMISSIONS ....66

10.2. WORST CASE BELOW 1 GHZ...ccoooeeeeeeeeee ettt 72
10.3. WORST CASE 18-26 GHZ ...ttt 74
10.4. WORST CASE 26-40 GHZ ..o 76
11. AC POWER LINE CONDUCTED EMISSIONS. .........ccoooiiiiiiiiiiiiiereeeeeeeeee e e e s e e s e e e e s e s e e e e eeeeeeenes 78
11.1.  AC Power Lin@ WITH LAPTORP........ooo ettt 79
11.2. AC Power Line WITH AC/DC AQAPLES ...t 81
ST i VL = o [ I 1 83
13. APPENDIX A — SPOT CHECK EVALUATION .......cccoomrirrrininsssnnrs s ssssssss s s e 83
13.1. MODEL DIFFERENGCES ......... oo s 83
13.2. SPOT CHECK VERIFICATION RESULTS SUMMARY FOR A3525........................ 84
13.3. SPOT CHECK VERIFICATION RESULTS SUMMARY FOR A3526...........ccccccc...... 84
13.4. SPOT CHECK VERIFICATION RESULTS SUMMARY FOR A3527.......cccvvvvveeann. 84
Page 4 of 84

UL VERIFICATION SERVICES INC.
47173 Benicia Street, Fremont, CA 94538; USA TEL:(510) 319-4000 FAX:(510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15496249-E6V2 DATE: 2025/08/09

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: APPLE INC.
1 APPLE PARK WAY
CUPERTINO, CA 95014, U.S.A

EUT DESCRIPTION: SMARTPHONE

MODEL.: A3257 (Parent)
A3525, A3526, A3527 (Variants)

BRAND: APPLE

SERIAL NUMBER: HVHHCY0001PO000YEE, HYHHHDO0004UOOOOYES8
(Conducted)

FV33DQJ970 (Radiated)

SAMPLE RECEIPT DATE: 2025-05-08

DATE TESTED: 2025-04-08 to 2025-07-30
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart E Complies
ISED RSS-247 Issue 3 Complies
ISED RSS-GEN Issue 5 + A1 + A2 Complies

UL Verification Services Inc. tested the above equipment in accordance with the requirements
set forth in the above standards. The test results show that the equipment tested can
demonstrate compliance with the requirements as documented in this report.

The results documented in this report apply only to the tested sample, under the conditions and
modes of operation as described herein. It is the manufacturer's responsibility to assure that
additional production units of this model are manufactured with identical electrical and
mechanical components. All samples tested were in good operating condition throughout the
entire test program. Measurement Uncertainties are published for informational purposes only
and were not considered unless noted otherwise.

This document may not be altered or revised in any way unless done so by UL Verification
Services Inc. and all revisions are noted in the revisions section. Any alteration of this
document not carried out by UL Verification Services Inc. will constitute fraud and shall nullify
the document. This report must not be used by the client to claim product certification,
approval, or endorsement by A2LA, NIST, any agency of the Federal Government, or any
agency of the U.S. government.
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Approved & Released For

UL Verification Services Inc. By: Prepared By:
v ::;“ "
/Z/er«rzd"‘ f&ﬁﬂd”ép % ‘ :
Francisco de Anda David Collins, Jasdeep Madar
Staff Engineer Senior Test Engineer
Consumer Technology Division Consumer Technology Division
UL Verification Services Inc. UL Verification Services Inc.
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REPORT NO: 15496249-E6V2

DATE: 2025/08/09

2. TEST RESULT SUMMARY

This report contains data provided by the customer which can impact the validity of results. UL
Verification Services Inc. is only responsible for correctly integrating customer-provided data
with measurements performed by UL Verification Services Inc.

Below is a list of the data provided by the customer:
1. Antenna gain and type (see section 6.3)
2. Cable loss (see section 6.3)

FCC Clause | ISED Clause Requirement Result Comment
Reporting Per ANSI C63.10,
See Comment Duty Cycle purposes only Section 12.2.
RSS-GEN 6.7 o Reporting Per ANSI C63.10
See Comment 26dB BW/99% OBW purposes only Sections 6.9.2 and 6.9.3
15.407 (e) RSS-247 6.2.4.2 |6 dB BW complies None.
15.407 (a) (1-4), |[RSS-247 6.2 Outout P i None.
(h) (1) utput Power complies
15.407 (a) (1-3, 5)|RSS-247 6.2 PSD complies None.
RSS-GEN 8.9, None.
15.209, 15.205, 8.10, Radiated Emissions |complies
15.407 (b) RSS-247 6.2
RSS-Gen 8.8 AC Mains Conducted . None.
15.207 Emissi complies
missions

3. TEST METHODOLOGY

The tests documented in this report were performed in accordance with:

- *ANSI C63.10-2020+Cor. 1-2023+C63.10a-2024

- FCC47CFR
- FCCCFR47

Part 2
Part 15

- FCC KDB 414788 D01 Radiated Test Site

- FCC KDB 484596 D01 Referencing Test Data
-  FCC KDB 662911 D01 Multiple Transmitter Output

- FCC KDB 789033 D02 General UNII Test Procedures New Rules
- RSS-GEN Issue 5 + A1 +A2
- RSS-247 Issue 3

*Note: The use of ANSI C63.10-2020 + Cor. 1-2023 + C63.10a-2024 does not deviate from
the testing procedures of ANSI C63.10-2020
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REPORT NO: 15496249-E6V2

DATE: 2025/08/09

4. FACILITIES AND ACCREDITATION

UL Verification Services Inc. is accredited by A2LA, certification #0751.05, for all testing

performed within the scope of this report. Testing was performed at the locations noted below.

Address e Colr?!E:n A
CABID pany Registration
Number
Building 1: 47173 Benicia Street, Fremont, CA 94538,
O
USA
Building 2: 47266 Benicia Street, Fremont, CA 94538,
USA US0104 2324A 550739
Building 3: 843 Auburn Court, Fremont, CA 94538 USA
Building 4: 47658 Kato Rd, Fremont, CA 94538 USA
Building 5: 47670 Kato Rd, Fremont, CA 94538 USA
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5. DECISION RULES AND MEASUREMENT UNCERTAINTY
5.1. METROLOGICAL TRACEABILITY

All test and measuring equipment utilized to perform the tests documented in this report are
calibrated on a regular basis, with a maximum time between calibrations of one year or the
manufacturers’ recommendation, whichever is less, and where applicable is traceable to
recognized national standards.

5.2. DECISION RULES

The Decision Rule is based on Simple Acceptance in accordance with ISO Guide 98-4:2012
Clause 8.2. (Measurement uncertainty is not taken into account when stating conformity with a
specified requirement.)

5.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER ULas
Conducted Antenna Port Emission Measurement 1.94 dB
Power Spectral Density 2.466 dB
Time Domain Measurements Using SA 3.39 %
RF Power Measurement Direct Method Using Power Meter | 1.3 dB (Pk), 0.45 dB (Ave)
Radio Frequency (Spectrum Analyzer) 141.16 Hz
Occupied Bandwidth 1.22%
Worst Case Conducted Disturbance, 9KHz to 0.15 MHz 3.78 dB
Worst Case Conducted Disturbance, 0.15 to 30 MHz 3.40 dB
Worst Case Radiated Disturbance, 9KHz to 30 MHz 2.87 dB
Worst Case Radiated Disturbance, 30 to 1000 MHz 6.01 dB
Worst Case Radiated Disturbance, 1000 to 18000 MHz 4.73 dB
Worst Case Radiated Disturbance, 18000 to 26000 MHz 4.51 dB
Worst Case Radiated Disturbance, 26000 to 40000 MHz 5.29 dB

Uncertainty figures are valid to a confidence level of 95%.
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5.4. SAMPLE CALCULATION

RADIATED EMISSIONS

Where relevant, the following sample calculation is provided:

Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) + Cable
Loss (dB) — Preamp Gain (dB)

36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m

MAINS CONDUCTED EMISSIONS

Where relevant, the following sample calculation is provided:

Final Voltage (dBuV) = Measured Voltage (dBuV) + Cable Loss (dB) + Limiter Factor (dB) +
LISN Insertion Loss.

36.5 dBuV + 0 dB +10.1 dB+ 0 dB = 46.6 dBuV
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6. EQUIPMENT UNDER TEST
6.1. EUT DESCRIPTION

The Apple iPhone is a smartphone with cellular GSM, GPRS, EGPRS, WCDMA, LTE, 5GNR1,
5GNR2, IEEE 802.11a/b/g/n/ac/ax/be, Bluetooth (BT), Ultra-Wideband (UWB), Global
Positioning System (GPS), Near-Field Communication (NFC), Narrow-Band (NB) UNII,
802.15.4, 802.15.4ab-Narrow Band (NB), Wireless Power Transfer (WPT) and Mobile Satellite
Service (MSS) technologies. The rechargeable battery is not user accessible.

6.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum conducted output power as follows:

5.8 GHz BAND (FCC)

Frequency Range Mode Output Power | Output Power
(MHz) (dBm) (mW)

5.8GHz Band 1TX, high power
5728.75—5846.25  |802.15.4ab | 20.96 | 124.74

5.8GHz Band 1TX Low Power
5728.75 — 5846.25  |802.15.4ab | 11.94 | 15.63
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6.3. DESCRIPTION OF AVAILABLE ANTENNAS

The antenna(s) gain and type, as provided by the manufacturer’ are as follows:

Type: IFA
Frequency Range (MHz) ANT 6 (dBi) ANT 5 (dBi)
5725-5850 2.30 -4.80

Note: antenna CO and antenna C1 indicated in power tune-up document pertain to Ant 6 and
ANT 5 of this report respectively.

The SMA Cable Loss as provided by the manufacturer’ are as follows:

Frequency Range (MHz) ANT 6 (dB) ANT 5 (dB)
5728.75—-5846.25 -3.20 -2.80

The cables were used for RF antenna port tests that had been offset to the test equipment
during testing.

6.4. SOFTWARE AND FIRMWARE

The EUT firmware and software installed during testing was 23A258.
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6.5. WORST-CASE CONFIGURATION AND MODE

The fundamental of the EUT was investigated in three orthogonal orientations X, Y and Z on
ANT 6 and ANT 5 . It was determined that Z (Portrait) orientation was the worst-case orientation
for ANT 6 and Y (Landscape) was the worst-case orientation for ANT 5.

There are 3 index on this 802.15.4ab technology with data rate on index 1, 250Kbps, index 2,
500Kbps and index 3, 1000Kbps. All data rate was investigated, and the worst case was
determined based on the highest power on PSD and Index 1, 500Kbps determined to be the
worst case.

For radiated harmonics spurious below 1GHz, 1-18GHz L/M/H channels, 18-40GHz, and power
line conducted emissions were performed with the EUT set at the worst-case scenario.

Below 1GHz tests were performed with EUT connected to AC power adapter as the worst case;
and for above 1GHz, the worst-case configuration reported was tested with EUT only. For AC
line conducted emission, test was investigated with AC power adapter and with laptop. There
were no emissions found below 30MHz within 20dB of the limit.

Simultaneous transmission with Bluetooth was investigated, and no noticeable emission was
found.

For radiated bandedge and emssions spurious, 500Kbps is set as the worst-case data rates for
final test
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DATE: 2025/08/09

6.6. DESCRIPTION OF TEST SETUP

SUPPORT TEST EQUIPMENT

Description Manufacturer Model Serial Number FCC ID/ DoC
Laptop Apple Macbook Pro C02VD7SAHV22 BCGA1708
Laptop AC/DC adapter Liteon A1424 NSW25679 DoC
Technology
EUT AC/DC adapter Apple A1720 C3D8417A7R93KVPA8 DoC
RF Device, Switch
(Conducted Switch Box) uL n/a 262287 N/A
1/0 CABLES (RF CONDUCTED TEST)
Cable # of Identical Cable
No. Port Ports Connector Type Cable Type Length (m) Remarks
1 SMA 1 SMA Shielded 0.2 To spectrum
Analyzer
2 Antenna 1 SMA Shielded 0.2 EUT to
Switchbox
3 USB 1 USB-C Shield 1.0 N/A
4 DC 1 DC Shield 2.0 N/A
/0 CABLES (RF RADIATED AND AC LINE CONDUCTED TEST)
Cable # of Identical Cable
No. Port Ports Connector Type Cable Type Length (m) Remarks
1 DC 1 DC Shielded 2 N/A
2 uUsSB 1 USB-C Shielded 1 N/A
TEST SETUP

The EUT setup is shown as below. Test software exercised the radio card.
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SETUP DIAGRAM FOR CONDUCTED TESTS

Conducted
Switch Box

AC/DC Adapter

AC Source
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SETUP DIAGRAM FOR RADIATED TESTS Above 1 GHz

Antenna/Amp

Spectrum Analyzer

AC Source
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SETUP DIAGRAM FOR Below 1GHz and AC LINE CONDUCTED TEST

Antenna/Amp

Radiated Test

l Spectrum Analyzer

AC/DC Adapter

AC Source/ LISN Conducted Test

TEST SETUP- AC LINE CONDUCTED: LAPTOP CONFIGURATION

EMI Receiver

AC/DC Adapter

AC Source/ LISN Conducted Test
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7. MEASUREMENT METHOD

On Time and Duty Cycle: KDB 789033 D02 v02r01, Section B.

6 dB Emission BW: KDB 789033 D02 v02r01, Section C.2

26 dB Emission BW: KDB 789033 D02 v02r01, Section C.1

99% Occupied BW: KDB 789033 D02 v02r01, Section D.

Conducted Output Power: KDB 789033 D02 v02r01.

Power Spectral Density: KDB 789033 D02 v02r01, Section F

Unwanted emissions in restricted bands: KDB 789033 D02 v02r01, Sections G.3, G.4, G.5, and
G.6.

Unwanted emissions in non-restricted bands: KDB 789033 D02 v02r01, Sections G.3, G.4, and
G.5.

AC Power Line Conducted Emissions: ANSI C63.10-2020, Section 6.2.

Radiated Spurious Emissions Below 30MHz: ANSI C63.10-2020 Section 6.4
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DATE: 2025/08/09

8. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:
Description Manufacturer Model ID Num Cal Due
Spectrum Analyzer, PXA, 3Hz to Keysight Technologies N9030A-544 00238 2026-01-31
44GHz Inc
Power Meter, P-series single channel | <®YSght Technologies N1911A 90718 2026-03-31
Power Sensor, P - series, 50MHz to Keysight Technologies A
18GHz, Wideband InG N1921A 257704 2026-03-31
RF Device, SwﬂcQo()gonducted Switch uL CSB 262287 2026-04-30
Antenna, B"°adb§gdH;'yb”d* 3O0MHzto | g 101 Sciences Corp. JB3 85150 2025-12-30
Amplifier 9 KHz - 1 GHz SONOMA INSTRUMENT 310N 208807 2026-01-31
Antenna, Horn 18 to 26.5GHz ARA. MWH-1826/B 199659 2027-03-31
Link File, RF Amplifier Assembly, 18-
26.5GHz, 60dB Gain AMPLICAL AMP18G26.5-60 234683 2026-02-28
Antenna, Horn 26.5-40GHz ARA MWH-2640/B 81105 2025-08-31
Link File, RF Amplifier Assembly, 26.5- .
40GHz, 65dB Gain Amplical AMP26G40-65 220193 2026-04-30
EMI Test Receiver Rohde & Schwarz ESW44 226078 2026-02-28
Antenna, Passive Loop 30Hz - 1MHz ELECTRO-METRICS EM-6871 170013 2025-07-31
Antenna, Passive L.oop 100Kz - ELECTRO-METRICS EM-6872 170015 2025-07-31
Antenna, Horn 1-18GHz ETS-Lindgren 3117 223084 2025-10-31
. Frankenstein, 1
Filter Box UL-FR1 Amp, 12 Port 231875 2025-11-30
EMI TEST RECEIVER Rohde & Schwarz ESW44 170063 2026-02-28
Antenna, Horn 1-18GHz ETS-Lindgren (Cedar 3117 84797 2025-08-31
Park, Texas)
. RATS 2.0, 1
Filter Box UL-FR1 Amp, 17 Port 225079 2026-05-31
EMI TEST RECEIVER Rohde & Schwarz ESW44 235670 2026-02-28
Description Manufacturer Model ID Num Cal Due
EMI Test Receiver 9kHz-7GHz Rohde & Schwarz ESR 171646 2026-02-28
LISN for Conducted Emissions Fischer Custom FCC-LISN-50/250-25-
CISPR-16 Communications 2-01-480V 175765 2026-01-31
Transient Limiter TE TBFL1 207996 2025-09-30
UL AUTOMATION SOFTWARE
Radiated Software UL Station Tool Ver 5.0, 6.1
Radiated Software UL UL EMC Ver 9.5, May 1, 2023
AC Line Conducted Software UL UL EMC Ver 9.5, May 1, 2023
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DATE: 2025/08/09

9. ANTENNA PORT TEST RESULTS
9.1. ON TIME AND DUTY CYCLE

LIMITS
None; for reporting purposes only.

PROCEDURE

KDB 789033 Zero-Span Spectrum Analyzer Method.

ON TIME AND DUTY CYCLE RESULTS

Mode ON Time| Period |DutyCycle| Duty Duty Cycle 1T
T X Cycle |Correction Factor|Minimum VBW
(msec) | (msec) | (linear) (%) (dB) (kHz)
802.15.4ab
UNII-3
Index 2 | 2168 | 5003 | 0433 | 43.33% | 3.63 | 0461

DUTY CYCLE PLOT

- ’n’.n’a‘i‘:

DUTY CYCLE 802.15.4ab

Page 20 of 84

UL VERIFICATION SERVICES INC.
47173 Benicia Street, Fremont, CA 94538; USA

TEL:(510) 319-4000

FAX:(510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15496249-E6V2 DATE: 2025/08/09

9.2. 99% AND 26 dB BANDWIDTH

LIMITS

None; for reporting purposes only.
RESULTS

Only High Power modes result is reported, it covers all Low Power modes. Only Mid channel
plot is reported to show setting parameter complies with testing method/procedure.
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1TX Antenna 6 MODE

Channel

Frequency | 26dB Bandwidth

(MHz) (MHz)

99% Bandwidth

(MHz)

Low

5728.75 4.08

2.4091

Mid

5786.25 4.16

2.4357

High

5846.25 4.12

2.4062

|
T senseanT] ALIGN AUTO _[07: m.s;f:v;mn,:zuzsss Frequency - — Lot v, s erequency
NFE— PNO:Wide == Trig: FreeRun AvglHold: 1001100 el Trig: Free Run AvglHold: 2007200
IFGain:Low  #Atten: 40 dB. o5 AutoT FGainLaw  WAten: 40 dB Radio Device: BTS
\uto Tune,
{ogBidiv_Ref 30.00 dBm {odiciv___ Ref 30.00 dBm
v 04
Center Freq| Center Freq
5.786250000 GHz| 5786250000 GHz
0.00
100
StartFreq| o
0.0 5.766250000 GHz|
0o
! Stop Freq|
5.806250000 GHz| .
9
Center 5.786 GHz Span 40 MHz
i« oo Step. #Res BW 51 kHz #VBW 160 kHz Sweep 18.93ms|| ,  CFStep
| Autc L
; =T Occupied Bandwidth Total Powsr 2.77 dBm o
FreqOffset] 2.4357 MHz FreqOffset
o+ Transmit Freq Error 7.517kHz  OBW Power 99.00 % 0Hz
P x dB 2.623 MHz x dB .26.00 dB
cale e
A .
Center 5.78625 GHz Span 40.00 MHz |-°9 Lin|
#Res BW 91 kHz #VBW 300 kHz #Sweep 100.0 ms (1001 pts)
s srarvs - erarus
LS I
0,
MID CHANNEL 26dB MID CHANNEL 99%
1TX Antenna 5 MODE
Channel | Frequency | 26dB Bandwidth |99% Bandwidth
(MHz) (MHz) (MHz)
Low 5728.75 4.12 2.3928
Mid 5786.25 4.20 2.4587
High 5846.25 4.08 2.3866
[ Kight Spectrum Anshzer - 2025 5.1.15236,07-CDE-F3.75 d8 Bandwadth o
AL R[S0 oc | comec [ sensean] ST Frequency 3 T SR Lt | CORREC SENEEN LOGNAUTO 4037 PY Wiy B, 2028 Frequency
L RPN ) g o0 TSSO Gl ] S LS, s
IFGainlow — #Asten: 40 dB AutoT AFGaimLow  WAwen: 40 dB Radio Device: BTS
uto Tune
Jggeidly_Ref 30.00 dBm 10dEiey_ Ref 30.00 dBm
. Center Freq Center Freq
W1 5.786250000 GHz 5.786250000 GHz
o0
StartFreq 1
" 5.766250000 GHz "
Y
e # ne
! i StopFreq "
) 5806250000 GHz,
)
Center 5.786 GHz Span 40 MHz
) i acotep #Res BW 51 KHz #VBW 160 kHz sweep 18.93ms|| ,  CFStep
Aute M:
. - = Occupied Bandwidth Total Power 3.23 dBm tren
o Freq Offset 2.4587 MHz FreqOffset
oHz Transmit Freq Error 2981kHz  OBW Pawer 99.00 % 0Hz
pov— x dB 3.200 MHz x dB -26.00 dB
cale e
Center 578625 GHz Span 40.00 MHz |-°9 Lin
#Res BW 91 kHz #VBW 300 kHz #Sweep 100.0 ms (1001 pts)
s e oo Tl
(1)
MID CHANNEL 26dB MID CHANNEL 99%
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

9.3. 6dB BANDWIDTH

LIMITS

FCC §15.407 (e)

RSS-247 6.2.4.2

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS

Only High-Power modes result is reported, it covers all Low Power modes

Only Mid channel plot is reported to show setting parameter complies with testing
method/procedure.
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1TX Antenna 6 MODE

Channel |Frequency| 6 dB Bandwidth | Minimum Limit
(MHz) (MHz) (MHz)
Low 5728.75 1.330 0.5
Mid 5786.25 1.420 0.5
High 5846.25 1.400 0.5

emp B1,6 dB Bandwidth
SENSE I o

10 dBidiv
Log

LIGHALTD
#Bwg Type: RMS
AvglHold: 3007300

Iz
PHO: Wide —+~

Trig: Free Run
IFGainLow  #Atten: 40 68

Ref 30.00 dBm

Auto Tune

&0

Center 5.786250 GHz
#Res BW 100 kHz

Span 10.00 MHz

#VBW 300 kHz Sweep 5.000 ms (1001 pts)

Center Freq
5.786260000 GH2

startFreq
5.781250000 GHz

StopFreq
5791250000 GHz,

CF Step
1,000000 MHz
Man

Freq Offset
0 Hz

MID CHANNEL

1TX Antenna 5 MODE

Channel |Frequency| 6 dB Bandwidth | Minimum Limit
(MHz) (MHz) (MHz)
Low 5728.75 1.360 0.5
Mid 5786.25 1.250 0.5
High 5846.25 1.390 0.5

‘gilent Spectrum Analyzer - v202 'emp B1,6 dB Bandwidth
X F C SENSE!N] \LIGH AT O 3
#Avg Type: RMS
Trig; Free Run AvglHold: 3001300
IFGain:Low Atten: 40 4B
Auto Tune
10 dBidiy  Ref 30.00 dBm
Log
Center Freq
5786250000 GHz
StartFreq
) 5.781250000 GHz
StopFreq
5.791250000 GHz
Fal CF Step
1.000000 MHz
Man
Freq Offset
0Hz
&0,
Center 5.786250 GHz Span 10.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.000 ms (1001 pts)
P
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9.4. OUTPUT POWER AND PSD
LIMITS

FCC §15.407
Band 5.725-5.85 GHz

The maximum conducted output power over the frequency band of operation shall not exceed 1
W. In addition, the maximum power spectral density shall not exceed 30 dBm in any 500-kHz
band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-
point U-NII devices operating in this band may employ transmitting antennas with directional
gain greater than 6 dBi without any corresponding reduction in transmitter conducted power.
Fixed, point-to-point operations exclude the use of point-to-multipoint systems, omnidirectional
applications, and multiple collocated transmitters transmitting the same information.

RSS-247

Band 5.725-5.85 GHz

The maximum conducted output power shall not exceed 1 W. The power spectral density shall
not exceed 30 dBm in any 500 kHz band. If transmitting antennas of directional gain greater
than 6 dBi are used, both the maximum conducted output power and the power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi..
However, fixed point-to-point devices operating in this band may employ transmitting antennas
with directional gain greater than 6 dBi without any corresponding reduction in transmitter
conducted power. Fixed point-to-point operations exclude the use of point-to-multipoint systems,
omnidirectional applications and multiple collocated transmitters transmitting the same
information.

TEST PROCEDURE

The measurement method used for output power is KDB 789033 D02, Section E.3 b.
Method PM-G.
The measurement method used for power spectral density is KDB 789033 D02, Section F.

Only Mid channel plot is reported to show setting parameter complies with testing
method/procedure.

DIRECTIONAL ANTENNA GAIN

For1TX:

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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9.4.1.

HIGH POWER

1TX Antenna 6 MODE (FCC+IC)

Test Engineer: [ 32480
Test Date: | 2025-07-19
Antenna Gain and Limit
Channel Frequency Directional Power PSD
Gain Limit Limit
(MHz) (dBi) (dBm) (dBm/500KHz)
Low 5728.75 2.30 30.00 30.00
Mid 5786.25 2.30 30.00 30.00
High 5846.25 2.30 30.00 30.00
| Duty Cycle CF (dB)| 3.63 |Included in Calculations of Corr'd PSD
Output Power Results
Channel Frequency Antenna 6 Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5728.75 18.98 18.98 30.00 -11.02
Mid 5786.25 18.96 18.96 30.00 -11.04
High 5846.25 18.91 18.91 30.00 -11.09
PSD Results
Channel Frequency Antenna 6 Total PSD PSD
Meas Corr'd Limit Margin
PSD PSD
(MHz) (dBm/500KHz) | (dBm/500KHz) | (dBm/500KHz) (dB)
Low 5728.75 15.608 19.238 30.00 -10.76
Mid 5786.25 15.654 19.284 30.00 -10.72
High 5846.25 15.444 19.074 30.00 -10.93
giu:;ws‘;;uowmnm,! + * n Frequency ¥
e - e
?Lm.mjn -.‘ sﬁgn“:nmnm MiHz
in;;\afnw 10de Ref Lavel .m;nn dam i‘ xp:;:::n
¢ Furpan
o
%Dg;ﬂMHz
w el ?Ee e |[o2e] ) - 3T gt
MID CHANNEL
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1TX Antenna 5 MODE (FCC+IC)

Test Engineer: [ 32480

Test Date: [ 2025-07-19

Antenna Gain and Limit

Channel Frequency Directional Power PSD
Gain Limit Limit
(MHz) (dBi) (dBm) (dBm/500KHz)
Low 5728.75 -4.80 30.00 30.00
Mid 5786.25 -4.80 30.00 30.00
High 5846.25 -4.80 30.00 30.00
| Duty Cycle CF (dB)| 3.63 |Included in Calculations of Corr'd PSD |
Output Power Results
Channel Frequency Antenna 5 Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5728.75 20.95 20.95 30.00 -9.05
Mid 5786.25 20.95 20.95 30.00 -9.05
High 5846.25 20.96 20.96 30.00 -9.04
PSD Results
Channel Frequency Antenna 5 Total PSD PSD
Meas Corr'd Limit Margin
PSD PSD
(MHz) (dBm/500KHz) | (dBm/500KHz) | (dBm/500KHz) (dB)
Low 5728.75 17.942 21.572 30.00 -8.43
Mid 5786.25 18.321 21.951 30.00 -8.05
High 5846.25 18.068 21.698 30.00 -8.30
g asecma S| 4 o B e
— S

)

W Zero Span

Full Span

Start Freq
5761250000 GHz

Sop Freq
5511250000 GHz
AUTO TUNE

CF Step
5000000 MHz

T Adle
W Man

Freq Oset
OHz

s Scale

Center 5.78625 GHL
{#Ros BW 510 kHz

o l? LT e

XA
Span 50.00 MHz| g Log
Sweep 1.00 ms (1001 pts) .1 Lin

‘ [REIEY % |Zanal Treck
s A

MID CHANNEL

#Video BW 1.6 MHZ"
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9.4.2. LOW POWER

1TX Antenna 6 MODE (FCC+IC)

Test Engineer:

32480

Test Date:

2025-07-19

Antenna Gain and Limit

Channel Frequency Directional Power PSD
Gain Limit Limit
(MHz) (dBi) (dBm) (dBm/500KHz)
Low 5728.75 2.30 30.00 30.00
Mid 5786.25 2.30 30.00 30.00
High 5846.25 2.30 30.00 30.00
| Duty Cycle CF (dB)| 3.63 |Included in Calculations of Corr'd PSD |
Output Power Results
Channel Frequency Antenna 6 Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5728.75 11.94 11.94 30.00 -18.06
Mid 5786.25 11.94 11.94 30.00 -18.06
High 5846.25 11.93 11.93 30.00 -18.07
PSD Results
Channel Frequency Antenna 6 Total PSD PSD
Meas Corr'd Limit Margin
PSD PSD
(MHz) (dBm/500KHz) | (dBm/500KHz) [ (dBm/500KHz) (dB)
Low 5728.75 5.085 8.715 30.00 -21.29
Mid 5786.25 5.008 8.638 30.00 -21.36
High 5846.25 5.240 8.870 30.00 -21.13
g asecma S| 4 -
3 Srovesoons o
i
fmoc BWsio K o Swoop 1.001ms (1001 piey 'ﬁm
w5 cl? e (12 3 e
MID CHANNEL
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1TX Antenna 5 MODE (FCC+IC)

Test Engineer: [ 32480
Test Date: | 2025-07-29

Antenna Gain and Limit

Channel Frequency Directional Power PSD
Gain Limit Limit
(MHz) (dBi) (dBm) (dBm/500KHz)
Low 5728.75 -4.80 30.00 30.00
Mid 5786.25 -4.80 30.00 30.00
High 5846.25 -4.80 30.00 30.00
| Duty Cycle CF (dB)| 3.63 |Included in Calculations of Corr'd PSD |

Output Power Results

Channel Frequency Antenna 5 Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5728.75 10.93 10.93 30.00 -19.07
Mid 5786.25 10.91 10.91 30.00 -19.09
High 5846.25 10.91 10.91 30.00 -19.09

PSD Results

Channel Frequency Antenna 5 Total PSD PSD
Meas Corr'd Limit Margin
PSD PSD
(MHz) (dBm/500KHz) | (dBm/500KHz) | (dBm/500KHz) (dB)
Low 5728.75 4.741 8.371 30.00 -21.63
Mid 5786.25 4.483 8.113 30.00 -21.89
High 5846.25 4.393 8.023 30.00 -21.98
‘gffj;;;”“""-““”“-‘ + ® n Frequency v
—_— o
5_{:\9wa 10de Ref Level 30;0& dam i‘ ?;E"_gfﬁ:"
ot s
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10. RADIATED TEST RESULTS

LIMITS

FCC §15.205 and §15.209 -Restriced bands

FCC §15.407(b)(1-3) -Un-Restriced bands

RSS 247 Issue 3 Sections

6.2.3.2 (for 5470-5600 MHz and 5650-5725 MHz bands)
6.2.4.2 (for 5725-5850 MHz band)

Frequency Range Field Strength Limit | Field Strength Limit
(MHz) (uV/m)at3 m (dBuV/m) at 3 m
30 - 88 100 40
88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54
TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for measurement
below 1GHz; 1.5 m above the ground plane for measurement above 1GHz. The antenna to EUT
distance is 3 meters. The EUT is configured in accordance with ANSI C63.10. The EUT is set to
transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For pre-scans above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth is set
to 30 KHz for peak measurements.

For final measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video
bandwidth is set to 3 MHz for peak measurements and as applicable for average
measurements.

The spectrum from 30 MHz to 1GHz and 18GHz to 40 GHz is investigated with the transmitter
set to transmit at the channel with highest output power as worst-case scenario. 1GHz to
18GHz was set to the lowest, middle, and highest channels in the 5 GHz bands.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The

EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned

from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.
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For below 30MHz testing, investigation was done on three antenna orientations (parallel,
perpendicular, and ground-parallel), parallel and perpendicular are the worst orientations,
therefore testing was performed on these two orientations only. Blue color trace on plots:
Parallel orientation. Green color trace on plots: Perpendicular orientation.

Base on FCC 15.31 (f) (2): measurements may be performed at a distance closer than that

specified in the regulations; however, an attempt should be made to avoid making
measurements in the near field.

KDB 414788 Open Field Site(OFS) and Chamber Correlation Justification

OFS and chamber correlation testing had been performed and chamber measured test result is
the worst-case test result.

Note: The limits in CFR 47, Part 15, Subpart C, paragraph 15.209(a), are identical to those in
RSS-Gen section 8.9, Table 6, since the measurements are performed in terms of magnetic
field strength and converted to electric field strength levels (as reported in the table) using free
space impedence of 377 Ohms. For example, the measurement at frequency X kHz resulted in
a level of Y dBuV/m, which is equivalent to Y-51.5 = Z dBuA/m, which has the same margin, W
dB to the corresponding RSS-Gen Table 6 limit as it has to 15.209(a) limit.

RESULTS

Page 31 of 84

UL VERIFICATION SERVICES INC.
47173 Benicia Street, Fremont, CA 94538; USA TEL:(510) 319-4000 FAX:(510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15496249-E6V2 DATE: 2025/08/09

10.1. UNII-3, TRANSMITTER ABOVE 1 GHz

10.1.1. ANT 6, 500Kbps HIGH POWER BAND EDGE IN THE 5.8 GHz
BAND

BANDEDGE (LOW CHANNEL)

HORIZONTAL RESULT

SEFRE Chomber B3-RDE-B 2825 Jun 6 B81:47:51

Bandedge

= Configuration| EUT Only
6 Mode:882.15.4ab 5728, 75MHz 58@kbps 1Tx
Tested By: 24489 AL

o
5 Peak Limit (dBm) — / \

Horizontal EIRP (dBm) 15dB/

5.625 15MHz/ 5.775
Frequency (GHz)

Ronge (6Hz) REW/VBH Ref/fttn Det Avg Mode Sueep Pts  ¥Sups/Mode Fosition
1:5.625-5.775 HC-308)/3H  25/26 PERK_ - meec(Autn)  99A1  MAKH 168 degs 244 on H

BE 5.625-5.7556H=z 15_4@7 EIRP - H.TST jv4323 5 Aug 2824

Marker Frequency Meter Det 223084 ACF Conversion DCCF (dB) Gain/Loss (dB) Corrected Peak Limit Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Factor (dB) Reading (dBm) (dB) (Degs) (cm)
(dBm) EIRP (dBm)
1 5.725 -36.18 Pk 34.6 11.8 0 -38.8 -28.58 27 -55.58 168 244 H
2 5.635334 -47.65 Pk 34.5 11.8 0 -39 -40.35 -27 -13.35 168 244 H

Pk - Peak detector
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SE}FRE Chomber B3-RDE-B 2025 Jun 6 01:34:34
Bandedge
= Configuration| EUT Only
6 Mode:882.15.4ab 5728. 75MHz 50@kbps 1Tx
Tested By: 24489 AL
56
5 3
°
v
2 20 7
© S
K i
o 5 -
5 -
i -
T -8 =
g —
- —
© Peck Limit (dBm) | — 1
i _p5
> o
2
-48
55
5.625 15MHz/ 5.775
Frequency (GHz)
Ronge (GHiz) REU/UBH Ref/Attn  Dst fvg Node Sueep Pts  wps/ode Fosition
BE 5.625-5.7556Hz 15 487 EIRP - V.TST jv4323 5 Aug 2024

Marker | Frequency | Meter Det | 223084 ACF | Conversion | DCCF (dB) | Gain/Loss | Corrected | Peak Limit | Margin | Azimuth | Height | Polarity
(GHz) Reading (dB/m) Factor (dB) (dB) Reading (dBm) (dB) (Degs) (cm)
(dBm) EIRP
(dBm)
1 5.725 -33.65 Pk 34.6 0 -38.8 -26.05 27 -53.05 141 199 \
2 5.650351 | -47.18 Pk 34.5 0 -38.9 -39.78 -26.74 -13.04 141 199 \

Pk - Peak detector
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BANDEDGE (HIGH CHANNEL)

HORIZONTAL RESULT

SBFRE Chamber B3-RDE-B 2025 Jun 6 00:51:18
Bondedge
Configuration: EUT Only

] O S SO N SRRSO SO Mode (BB2. 15 b 5846 . 28MHz 5BEkbps 1Tx
Tested By: 24489 AL

506

Horizontal EIRP (dBm) 15dB/
|
an] 8]
/

x \ )
Peak Limit C(dBm?
_25 It
/ C\M\ 2
—48 " ;
B OOt USSRt OO OSSO NSO SO
5.775 22 .5MHz/ 6
Frequency (GHz)
Range (o) BV Ref/Atin Dst fvg Mods Suesp Pte  Bups/lode Fosition
1157756 NI/ 25/25  PERK - Susec(uto) 0BT HAXH 196 deas 324 on H

BE 5.850-6GHz 15_4B7 EIRP - H.TST jv4323 5 Aug 2824

Marker |Frequency| Meter Det | 223084 ACF | Conversion | DCCF (dB) Gain/Loss | Corrected | Peak Limit Margin | Azimuth | Height | Polarity
(GHz) Reading (dB/m) Factor (dB) (dB) Reading (dBm) (dB) (Degs) (cm)
(dBm) EIRP
(dBm)
1 5.85 -36.91 Pk 34.9 11.8 0 -38.5 -28.71 27 -55.71 196 324 H
2 5.9337 -47.07 Pk 35.1 11.8 0 -38.3 -38.47 -27 -11.47 196 324 H

Pk - Peak detector
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VERTICAL RESULT

SEFRE Chamber B3-RDE-B 2025 Jun 6 01:084:15
Bandedge
= Configuration: EUT Only
6 Mode :882.15.4cb 5846.25MHz 588kbps 1Tx
Tested By: 24489 AL
506
P
s
0
2 208 -
g o
= “’ \\
o 5 t
@ {
u ~
T -1
[ IS
g s | \ Peak Limit C(dBm)
= y %\\
LN 2

— Aoy TN o
48 & o

-55

5.775 22 .5MHz/

Frequency (GHz)
Range (Griz) REU/UBH Ref/Attn Dot Avg Mode Sueep Pt #sups/Mads Position
57156 f¢ M2 % meec(futo) 0081 I 43 degs 109 on |
BE 5.858-6GHz 15_487 EIRP - U.TST jv4323 5 Aug 2824

Marker | Frequency | Meter Det | 223084 ACF | Conversion | DCCF (dB) | Gain/Loss | Corrected | Peak Limit | Margin | Azimuth | Height | Polarity
(GHz) Reading (dB/m) Factor (dB) (dB) Reading (dBm) (dB) (Degs) (cm)
(dBm) EIRP
(dBm)
1 5.85 -33.09 Pk 349 0 -38.5 -24.89 27 -51.89 149 109 \
2 5.987175 | -47.32 Pk 35.2 0 -38.12 -38.44 -27 -11.44 149 109 Vv

Pk - Peak detector
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REPORT NO: 15496249-E6V2

DATE: 2025/08/09

10.1.2.

EMISSIONS

LOW CHANNEL RESULTS

ANT 6, 500Kbps HIGH POWER HARMONICS AND SPURIOUS

14KFRE Chamber B3-RDE-C 2825 Apr 4 22:34: 11
Radioted Emissions 3-Meters
. Config: EUT Only
1 Mode:8B82.15.40b 5728.75MHz 58Bkbps 1Tx
Tested by: 24489 AL
115
S 100
o
's}
z 85
~
=2 Peak Limit CdBulU/m)
@ SglUNII Non-Restrictad. LdBulln
E] Average Limit (dBuU/m)
2 55
C
o
i 5_,M
5 4p
| o P
" R
o5 AN \F\/W»«MWAMNW
18
1 18 18
Frequency (GHz)
Range (6H) REU/UBU Ref/Atin Dol fug Mok = Foups/Mods n [Range (Gin) REU/UBH Ref/ftin Dt fvg flode Pl Supeiiode Position
115,85 ING-3B)/30k  112/18  PERK - o) B8 A 8 H o [pi6 1518 NC-3B)/30k  112/1B PERK - (Auto) 18080 A 0-360degs H
5.85-6.15 1MC-3cB)/38k  132/26 PERK - o) 5068 MAXH s H
d2. 15 . 4ab_5728. 75MHz_S@Bkbps_Antd_ePA_4C @@ Unit 2128.0DAT jv4323 31 Jul 2824
145FRE Chamber B3-RDE-C 2825 Apr 4 22:34: 11
Radioted Emissions 3-Meters
Config: EUT Only
130 Mode:BB2.15.4cb 5728.75MHz 588kbps 1Tx
Tested by: 24489 AL
115
~ 188
[as}
o
Is)
~ 85
£
3 Peok Limit C(dBul/m
@ 70LUNIT Non=-Restricts
S
- Average Limit (dBuU/m)
o 55
o
i 6
2 48 R
2 P
@ @
2':
18
1 18 18
Frequency (GHz)
Ronge (6Hz) REU/UB Ref/Atin Dol Avg Mods Sueep Pts  #Sups/ade Position  [Range (Bz) REU/UEH Ref/Atin  Del fvg fode Sueep Pla  1Sups/lode Position
BB2.15.4ab_5728. 75MHz _SBBkbps_AntB_ePA_4C BB _Unit 2128.0DAT jv4323 31 Jul 2824

VERTICAL
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

RADIATED EMISSIONS

Radiated Emissions

Marker | Frequency Meter Det 84797 DCCF |Gain/Loss (dB)| Corrected | Average | Margin Peak Margin | Azimuth | Height | Polarity
(GHz) Reading ACF (dB) Reading Limit (dB) Limit (dB) (Degs) (cm)
(dBuv) (dB/m) (dBuV/m) |(dBuV/m) (dBuV/m)
1 *1.329257 62.01 PK-U 29.3 0 -47.8 43.51 - - 74 -30.49 360 101 H
*1.327088 48.33 ADR 29.3 3.63 -47.8 33.46 54 -20.54 - - 360 101 H
P *1.325197 60.7 PK-U 29.3 0 -47.8 42.2 - - 74 -31.8 360 101 V
*1.325012 48.32 ADR 29.3 3.63 -47.8 33.45 54 -20.55 - - 360 101 \Y
3 *3.996173 55.5 PK-U 33.4 0 -45.9 43 - - 74 -31 360 101 H
* 3.995585 43.47 ADR 33.4 3.63 -45.9 34.6 54 -19.4 - - 360 101 H
2 *3.992143 55.68 PK-U 33.4 0 -45.9 43.18 - - 74 -30.82 360 101 \
*3.992508 43.68 ADR 33.4 3.63 -45.9 34.81 54 -19.19 - - 360 101 \Y
5 *11.579722 55.7 PK-U 38.4 0 -43.3 50.8 - - 74 -23.2 360 101 H
*11.578319 43.85 ADR 38.4 3.63 -43.3 42.58 54 -11.42 - - 360 101 H
6 *11.580343 56.03 PK-U 384 0 -43.3 51.13 - - 74 -22.87 360 101 \
*11.577941 44.02 ADR 38.4 3.63 -43.3 42.75 54 -11.25 - - 360 101 \
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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REPORT NO: 15496249-E6V2

DATE: 2025/08/09

MID CHANNEL RESULTS

14:FRE Chamber B3-RDE-C 2025 Apr 7 23:82:83
Radiated Emissions 3-Meters
133 Config: EUT Only
< Mode:882.15 . 4cb 5786, 25MHz 58Bkbps 1Tx
Tested by: 244838 AL
115
s 100
o
e}
e 85
~
3 Peak Limit (dBulU/m>
B 7@UNII Non=Restricted (dBul¥m)
g 55 Averoge Limit (dBul/m)
a
: e M
E 48 e i
2 3 PPN
1 et PRI
A
o PAAPNPARA e Y
18
1 (4] 18
Frequency (GHz)
Range (GHz) RBU/UBH Ref/Atin Del fvg Mode Sueep Pts  #oups/Mode Position Range (6Hz) RELI/UBY Ref/fttn Det Avg Mode Sueep Pts  #5ups/Mode Position
1:1-5.85 1M(-3dB)/3Bk  112/18 PERK - 9Snsec(Auto)  6AAE MAXH B-36Bdegs H 5:6.15-18 M(-3dB/3Bk  112/18 PERK 278nsec(futo) 18880  MAXH 6-368degs H
3:5.05-6.15 1H(-3dB)/30k  132/26 PERK - 26nsec(Auto) 5800 MAXH 8-36Bdegs H
FCC Part15C 5GHz UNIT RSE.TST jv4323 31 Jul 2824
14:FRE Chamber B3-RDE-C 2825 Apr 7 23:82:83
Radiated Emissions 3-Meters
| Config: EUT Only
38 Mode:882. 15, 4ab 5786.25MHz 58Bkbps |Tx
Tested by: 24483 AL
115
~ 186
[ia}
o
e}
55
e
3 Peak Limit (dBulU/m)
2 7@UNII Non=Restricted. (dBul
o
E 55 Averoge Limit (dBulU/m)
E 6
> 48 ]
2 o
(=]
>5
18
1 (4] 18
Frequency (GHz)
Range (GHz) RBU/UBM Ref/fttn  Det Avg Mode Sweep. ) #Sups/Mode  Position Range (GHz) RBU/UBY Ref/fttn  Det Avg Mode Sueep Pts #Sups/Mode  Position
FCC Part15C 56Hz UNIT RSE.TST jv4323 3t Jul 2824

VERTICAL
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

RADIATED EMISSIONS

Radiated Emissions

Marker | Frequency Meter Det 84797 DCCF |Gain/Loss| Corrected | Average | Margin Peak Margin | Azimuth | Height | Polarity
(GHz) Reading ACF (dB) (dB) Reading Limit (dB) Limit (dB) (Degs) (cm)
(dBuV) (dB/m) (dBuV/m) [(dBuV/m) (dBuV/m)
1 *1.268237 60.54 PK-U 29.3 0 -47.88 41.96 - - 74 -32.04 1 101 H
*1.269611 48.3 ADR 29.3 3.63 -47.86 33.37 54 -20.63 - - 1 101 H
2 *1.273758 60.25 PK-U 29.4 0 -47.82 41.83 - - 74 -32.17 1 101 Vv
*1.272543 48.45 ADR 29.3 3.63 -47.9 33.48 54 -20.52 - - 1 101 \
3 *3.971144 56.34 PK-U 33.4 0 -45.81 43.93 - - 74 -30.07 1 101 H
* 3.970962 44.37 ADR 33.4 3.63 -45.8 35.6 54 -18.4 - - 1 101 H
4 * 3.966204 56.12 PK-U 33.4 0 -45.7 43.82 - - 74 -30.18 1 200 Vv
*3.967199 44.41 ADR 33.4 3.63 -45.72 35.72 54 -18.28 - - 1 200 Vv
5 *11.739114 55.83 PK-U 38.6 0 -42.9 51.53 - - 74 -22.47 1 101 H
*11.737607 43.94 ADR 38.6 3.63 -42.9 43.27 54 -10.73 - - 1 101 H
6 *11.735968 55.95 PK-U 38.6 0 -42.9 51.65 - - 74 -22.35 1 101 Vv
*11.737923 44.13 ADR 38.6 3.63 -42.9 43.46 54 -10.54 - - 1 101 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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REPORT NO: 15496249-E6V2

DATE: 2025/08/09

HIGH CHANNEL RESULTS

14EFRE Chamber B3-RDE-C 2025 Apr 7 23:47:18
Radiated Emissions 3-Meters
- Config: EUT Only
Mode:882. 15 . 4cb 5846, 25MHz 58Bkbps 1Tx
Tested by: 24483 AL
s
~
o 164
°
10
T 85
~ o
2 Peok Limit (dBuU/m)
2 7g[INIT Non-Restricted (dBullim
g 55 Average Limit (dBulU/m)
R
- M
5] 44 E - -
- ! ALAA NS “ et
Z:WA‘M\JWAWMW
18
1 18 18
Frequency (GHz)
Rerge (GHz) REU/UB Ref/Attn Dot Avg Node Sueep Pts  #oups/Mode Position Renge (GHz) REW/UE Ref/Attn Dol fvg Mode Susep Pts  ¥oups/Mods Position
1115565 1HC-38)/38k 11218 PERK - usec(futo) KU HAKH 6-36degs H 5:6.15-18 MC-33B)/306 112718 PERK - 2T8nsec(fute) 16080 HAKH 0-360degs H
13:5.85-6.15 HC-3B)/30 132/ PERK - Hmsec(iuto) 5000 HAKXH 0-360degs H
FCC Part15C 5GHz UNIT RSE.TST jv4323 31 Jul 2824
14EFRE Chamber B3-RDE-C 2025 Apr 7 23:47:18
Radiated Emissions 3-Meters
139 Config: EUT Only
Mode:882. 15 . 4cb 5846, 25MHz 58Bkbps 1Tx
Tested by: 24489 AL
15
~ 168
)
-
0
= as
£
3 Peak Limit (dBuU/m)
2 7gLUNII. Nen-Rested (dBullmy
o
E 55 Average Limit (dBuU/m)
o
g 6
S 48 4
2 o
o
25
18
1 18 18
Frequency (GHz)
Ronge (G0 REW/UB Ref/Attn Dot fvg Node Susep Pts  Wowps/Mlode Position Ronge (6 REW/UEH Ref/Attn Dol fvg flode Susep Pts  foups/Miods Position
FCC Part15C 5GHz UNIT RSE.TST jv4323 31 Jul 2824

VERTICAL
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

RADIATED EMISSIONS

Radiated Emissions

Marker | Frequency Meter Det 84797 DCCF |Gain/Loss| Corrected | Average Limit | Margin Peak Margin | Azimuth | Height | Polarity
(GHz) Reading ACF (dB) (dB) Reading (dBuV/m) (dB) Limit (dB) (Degs) (cm)
(dBuV) (dB/m) (dBuV/m) (dBuV/m)
1 *1.327886 61.28 PK-U 29.3 0 -47.8 42.78 - - 74 -31.22 2 199 H
*1.326848 48.71 ADR 29.3 3.63 -47.8 33.84 54 -20.16 - - 2 199 H
5 *1.328842 60.71 PK-U 29.3 0 -47.8 42.21 - - 74 -31.79 2 199 \
* 1.327045 48.69 ADR 29.3 3.63 -47.8 33.82 54 -20.18 - - 2 199 \
3 * 3.855932 56.93 PK-U 33.1 0 -45.8 44.23 - - 74 -29.77 2 101 H
* 3.856847 44.26 ADR 33.1 3.63 -45.8 35.19 54 -18.81 - - 2 101 H
4 *3.85323 56.51 PK-U 33.1 0 -45.82 43.79 - - 74 -30.21 2 199 \
* 3.851846 44.51 ADR 33.1 3.63 -45.8 35.44 54 -18.56 - - 2 199 \
5 *11.762876 56.25 PK-U 38.6 0 -43.29 51.56 - - 74 -22.44 2 199 H
*11.760286 44.18 ADR 38.6 3.63 -43.2 43.21 54 -10.79 - - 2 199 H
6 *11.756342 56.67 PK-U 38.6 0 -43.2 52.07 - - 74 -21.93 2 199 \
*11.756556 44.24 ADR 38.6 3.63 -43.2 43.27 54 -10.73 - - 2 199 \
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

10.1.3. ANT 6, 500Kbps LOW POWER BAND EDGE IN THE 5.8 GHz
BAND

BANDEDGE (LOW CHANNEL)

SQFRE Chomber B3-RDE-B 2025 Jun 6 Bz2:52:87
Bandedge
= Configuration| EUT Only
6 Mode 1882 .15 . 4¢b 5728.75MHz 588kbps 1Tx
Tested By: 24489 AL
506
~
g 3
10
£ 26
T i
& 5 -
In —
— 7
3 -1g =
c T
R : —
- Peak Limit (dBm) —
¢ 25
]
T
M}Z \\-“
—a9 2 i kA
_55
5.625 15MHz/ 5.775
Frequency (GHz)
Renge (Griz) REU/UBH Ref/Attn Dot Avg Mode Sueep Pts  #sups/Mads Position
156255775 INC-30B/M  25/2%6  PEAK - Gncec(hute)  O0B1HAKH 176 degs 232 cn H
BE 5.625-5.755GHz 15_4@7 EIRP - H.TST jv4323 5 Aug 2024

Marker Frequency Meter Det 223084 ACF Conversion DCCF (dB) Gain/Loss (dB) Corrected Peak Limit Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Factor (dB) Reading (dBm) (dB) (Degs) (cm)
(dBm EIRP (dBm)
1 5.725 -42.67 Pk 34.6 11.8 0 -38.8 -35.07 27 -62.07 176 232 H
2 5.648434 -47.7 Pk 34.5 11.8 0 -39 -40.4 -27 -13.4 176 232 H

Pk - Peak detector
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

SZFRE Chamber B3-RDE-B 2025 Jun 6 02:43:37
Bandedge
= Configuration| EUT Only
6 Mode :882.15.4¢b 5728.75MHz 588kbps 1Tx
Tested By: 24489 AL
56
: 3
]
o
2 208 -
& N
° L
o 5 - -
5 _—
L -
T -8 =
Q o
S -
8 Peok Limit (dBm) —
i o5
= i
a 2 fﬁ \"“‘-«.
-48 i i i i ik i v o e i
55
5.625 15MHz/ 5.775
Frequency (GHz)
Range (Griz) REU/VBH Ref/Attn Det fvg Mode Sueep Pte  #oups/Mads Position
: i M2 ¥ dncec(Auto) 9881 M 39 dege 161 on |
BE 5.625-5.7556Hz 15_4087 EIRP - V.TST jv4323 5 Aug 2024

Marker | Frequency Meter Det 223084 ACF Conversion DCCF (dB) Gain/Loss (dB) | Corrected Peak Limit Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Factor (dB) Reading (dBm) (dB) (Degs) (cm)
(dBm) EIRP (dBm,
1 5.725 -39.49 Pk 34.6 11.8 0 -38.8 -31.89 27 -58.89 139 101 Vv
2 5.6383 -47.06 Pk 34.5 11.8 0 -39 -39.76 -27 -12.76 139 101 Vv

Pk - Peak detector
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

BANDEDGE (HIGH CHANNEL)

SE}FRE Chamber B3-RDE-B 2025 Jun 6 B8@:89:43
Bandedge
65 Configuration: EUT Only
Mode:882.15.4cb 5846.25MHz 58@kbps 1Tx
Tested By: 24489 AL
58
~N
8 35
fe]
T 29
4 —
= I
s o
u
— \
[e]
-1
g 7P <
E e ~__ Peok Limit CdBm)
Q
£ lﬂ‘
s P 2
55
5.775 22 .5MHz/
Frequency (GHz)
Range (GHz) RBI/VUBM Ref/Bttn  Det Avg Mode Sweep Pts #Swps/Mode  Position
1:5.775-6 1M(-3dB)/3M 25/2% PERK - Gmsec(Auto) 9881 MAXH. 177 degs 272 em H
BE 5.850-6GHz 15_487 EIRP - H.TST jv4323 5 Aug 2824

Marker Frequency Meter Det 223084 ACF Conversion DCCF (dB) Gain/Loss (dB) Corrected Peak Limit Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Factor (dB) Reading (dBm) (dB) (Degs) (cm)
(dBm EIRP (dBm)
1 5.85 -42.87 Pk 34.9 11.8 0 -38.5 -34.67 27 -61.67 177 272 H
2 5.973875 -47.41 Pk 35.2 11.8 0 -38.2 -38.61 -27 -11.61 177 272 H

Pk - Peak detector
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

SZFRE Chomber B3-RDE-B 2825 Jun 5 23:58:57
Bandedge
= Configuration: EUT Only
6 Mode:882.15.4cb 5846.25MHz 58@kbps 1Tx
Tested By: 24489 AL
56
AL
s
o
2 26
& R
il —
~ T
o 5 o
= e
w / T~
s -1 ~
e IS
s . S Peak Limit CdBm)
- Lo
—4p M“) C{\\ Il " xzn
-55
5.775 22 .5MHz/ 6
Frequency (GHz)
Range (G2 REU/VBH Ref/Atin Dot fvg Mode Sueep Pts  #5ups/Mode Position
: 5 1 2t ¥ nsec(huto) 9081 I 8 dece 112 cn |
BE 5.858-6GHz 15_487 EIRP - U.TST jv4323 5 Aug 2824

Marker Frequency Meter Det 223084 ACF Conversion DCCF (dB) Gain/Loss (dB) Corrected Peak Limit Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Factor (dB) Reading (dBm) (dB) (Degs) (cm)
(dBm) EIRP (dBm)
1 5.85 -39.43 Pk 34.9 11.8 0 -38.5 -31.23 27 -58.23 158 112 Vv
2 5.98065 -47.19 Pk 35.2 11.8 0 -38.2 -38.39 -27 -11.39 158 112 Vv

Pk - Peak detector
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REPORT NO: 15496249-E6V2

DATE: 2025/08/09

10.1.4.
EMISSIONS

LOW CHANNEL RESULTS

ANT 6, 500Kbps LOW POWER HARMONICS AND SPURIOUS

14KFRE Chamber B3-RDE-C

2825 Apr 4

23:18:48

Radioted Emissions 3-Meters
Config: EUT Only

138 Mode:B82.15.4cb 5728.75MHz 58Bkbps 1Tx
Tested by: 24489 AL
s
S 100
o
's}
T 85
~
3} Peak Limit (dBuU/m)
8 gllNII Non-Restricted. LoBull/m
E] Average Limit (dBuU/m)
- 55
C
o]
N
© ) uauﬁﬂ““““‘”“’“‘
5 48 -
B ! T A Sian e i
Zﬁmpxﬂvkﬁv\ﬁﬁwvwmww¢ww
18
1 18 18
Frequency (GHz)
Range (6Hz) REU/UBY Ref/Atin  Det Avg Mode = #Sups/Made n Range (BHz) REU/UBU Ref/fitin  Det Avg Mode Pis #Sups/Mode  Position
1:1-5.85 1MC-3dB)/30k  112/18 PERK - o) 6008 MAXH () H 5:6.15-18 1M(-3dB)/3Bk 12/18 PERK - (Auto) 18800  MAXH B-360degs H
5.85-6.15 1MC-3cB)/38k  132/26 PERK - o) 5068 MAXH s H
FCC Part15C 56Hz UNII RSE.TST jv4323 31 Jul 26824
4557 RE_Chamber B3-RDE-C 2025 Apr 4 23:10:48
Rodicted Emissions 3-Meters
Config: EUT Only
130 Mode:BB2.15.4cb 5728.75MHz 588kbps 1Tx
Tested by: 24489 AL
15
~ 100
[as}
o
['e]
- 85
£
3 Peak Limit C(dBuU/m
@ 70LUNIT Non=-Restr te
S
- Average Limit (dBuU/m)
T 55
e
I
5 6
> 48 i IR o]
< 4
2':
18
1 18 18
Frequency (GHz)
Range (6Hz) REU/VBY Ref/Atin  Det Avg Mode Sweep Pts #Sups/Made  Position Range (BHz) REu/VBU Ref/Atin  Det Avg Mode Sweep Pis #Sups/Mode  Position
FCC Part15C 5GHz UNII RSE.TST jv4323 31 Jul 2824

VERTICAL
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

RADIATED EMISSIONS

Radiated Emissions

Marker | Frequency Meter Det 84797 ACF | DCCF | Gain/Loss | Corrected | Average | Margin | Peak Limit | Margin | Azimuth | Height | Polarity
(GHz) Reading (dB/m) (dB) (dB) Reading Limit (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuVv) (dBuV/m) | (dBuV/m)
1 *1.321029 60.2 PK-U 29.3 0 -47.8 41.7 - - 74 -32.3 360 101 H
*1.322174 48.18 ADR 29.3 3.63 -47.8 33.31 54 -20.69 - - 360 101 H
2 * 1.326063 60.29 PK-U 29.3 0 -47.8 41.79 - - 74 -32.21 360 101 Vv
* 1.325058 48.29 ADR 29.3 3.63 -47.8 33.42 54 -20.58 - - 360 101 \
3 * 4.023055 56.72 PK-U 33.4 0 -45.9 44.22 - - 74 -29.78 360 101 H
* 4.023154 44.09 ADR 33.4 3.63 -45.9 35.22 54 -18.78 - - 360 101 H
4 * 4.028058 55.85 PK-U 334 0 -46.01 43.24 - - 74 -30.76 360 200 Vv
*4.026231 43.92 ADR 334 3.63 -46 34.95 54 -19.05 - - 360 200 Vv
5 *11.288666 | 55.48 PK-U 38.1 0 -43.3 50.28 - - 74 -23.72 360 101 H
*11.289998 | 43.49 ADR 38.1 3.63 -43.3 41.92 54 -12.08 - - 360 101 H
6 *11.286856 | 55.65 PK-U 38.1 0 -43.3 50.45 - - 74 -23.55 360 101 \
*11.286628 | 43.53 ADR 38.1 3.63 -43.3 41.96 54 -12.04 - - 360 101 \
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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REPORT NO: 15496249-E6V2

DATE: 2025/08/09

MID CHANNEL RESULTS

14:FRE Chamber B3-RDE-C 2025 Apr 7 23:24:24
Radiated Emissions 3-Meters
130 Config: EUT Dnly
< Mode:882.15 . 4cb 5786, 25MHz 58Bkbps 1Tx
Tested by: 244838 AL
115
@ 180
o
e}
T 85
~
3 Peak Limit (dBulU/m>
B 7@UNII Non=Restricted (dBul¥m)
g 55 Averoge Limit (dBul/m)
R
z M
g 48 Senef?
= | BPRPTIOTI 3 o
5 N ﬂW
19
1 (4] 18
Frequency (GHz)
Renge (GHz) REU/VEH Ref/fttn Dot fivg Mode Suecp Pts  Howps/fode Position Range (6Hz) RELI/UBY Ref/fttn Det Avg Mode Sueep Pts  #5ups/Mode Position
1:1-5.85 TH(-3dB)/38k  112/18 PERK -~ Ymsec(futo) 6AAB  MAXH B-36Bdegs H 5:6.15-18 M(-3dB)/38k  112/18 PERK - 278nsec(futo) 180  MAXH 6-368degs H
3:5.05-6.15 1H(-3dB)/30k  132/26 PERK - 26nsec(Auto) 5800 MAXH 8-36Bdegs H
FCC Part15C 5GHz UNIT RSE.TST jv4323 31 Jul 26824
14:FRE Chamber B3-RDE-C 2825 Apr 7 23:24:24
Radiated Emissions 3-Meters
1 Config: EUT Dnly
39 Mode 1BB2. 15, 4cb 5786.25MHz 58Bkbps |Tx
Tested by: 24483 AL
115
~ 186
[ia}
o
e}
85
e
3 Peak Limit (dBulU/m)
2 7@UNII Non=Restricted. (dBul
o
E 55 Averoge Limit (dBulU/m)
2
5 6
> 48 I=!
> 4
= o
o5
19
1 (4] 18
Frequency (GHz)
Range (GHz) RBII/VBM Ref/fttn  Det Avg Mode Sweep. Pts #Sups/Mode  Position Range (GHz) RBU/UBY Ref/fttn  Det Avg Mode Sueep Pts #Sups/Mode  Position
FCC Part15C 5GHz UNII RSE.TST jv4323 31 Jul 2824

VERTICAL
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

RADIATED EMISSIONS

Radiated Emissions

Marker | Frequency Meter Det 84797 ACF | DCCF Gain/Loss | Corrected | Average | Margin Peak Margin | Azimuth | Height | Polarity
(GHz) Reading (dB/m) (dB) (dB) Reading Limit (dB) Limit (dB) (Degs) (cm)
(dBuV) (dBuV/m) | (dBuV/m) (dBuV/m)
1 *1.33336 59.79 PK-U 29.3 0 -47.76 41.33 - - 74 -32.67 0 101 H
*1.331852 48.22 ADR 29.3 3.63 -47.71 33.44 54 -20.56 - - 0 101 H
2 *1.329933 60.28 PK-U 29.3 0 -47.8 41.78 - - 74 -32.22 0 101 \
* 1.328485 48.51 ADR 29.3 3.63 -47.8 33.64 54 -20.36 - - 0 101 \
3 *3.946386 55.8 PK-U 334 0 -45.8 434 - - 74 -30.6 0 101 H
*3.946533 44.15 ADR 334 3.63 -45.8 35.38 54 -18.62 - - 0 101 H
4 * 3.941952 56.18 PK-U 334 0 -45.8 43.78 - - 74 -30.22 0 101 \
*3.941876 44.18 ADR 334 3.63 -45.8 35.41 54 -18.59 - - 0 101 \
5 *11.597415 | 57.06 PK-U 384 0 -43.4 52.06 - - 74 -21.94 0 199 H
*11.598237 | 44.44 ADR 384 3.63 -43.4 43.07 54 -10.93 - - 0 199 H
6 *11.595132 | 56.36 PK-U 38.4 0 -43.4 51.36 - - 74 -22.64 0 101 \
*11.595984 | 44.52 ADR 384 3.63 -43.4 43.15 54 -10.85 - - 0 101 \Y
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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REPORT NO: 15496249-E6V2

DATE: 2025/08/09

HIGH CHANNEL RESULTS

14EFRE Chamber B3-RDE-C 2025 fApr 8  00:08:31
Radiated Emissions 3-Meters
- Config: EUT Only
Mode:882. 15 . 4cb 5846, 25MHz 58Bkbps 1Tx
Tested by: 24483 AL
s
~
o 164
°
10
T 85
~ o
2 Peok Limit (dBuU/m)
2 7g[INIT Non-Restricted (dBullim
g 55 Average Limit (dBulU/m)
R
- M
5} 40 3 N sy
- 1 N . = YR g
A b
Z:VWMW‘W
18
1 18 18
Frequency (GHz)
Rerge (GHz) REU/UB Ref/Attn Dot Avg Node Sueep Pts  #oups/Mode Position Renge (GHz) REW/UE Ref/Attn Dol fvg Mode Susep Pts  ¥oups/Mods Position
1115565 1HC-38)/38k 11218 PERK - usec(futo) KU HAKH 6-36degs H 5:6.15-18 MC-33B)/306 112718 PERK - 2T8nsec(fute) 16080 HAKH 0-360degs H
13:5.85-6.15 HC-3B)/30 132/ PERK - Hmsec(iuto) 5000 HAKXH 0-360degs H
FCC Part15C 5GHz UNIT RSE.TST jv4323 31 Jul 2824
14EFRE Chamber B3-RDE-C 2025 Apr 8  00:08:31
Radiated Emissions 3-Meters
139 Config: EUT Only
Mode:882. 15 . 4cb 5846, 25MHz 58Bkbps 1Tx
Tested by: 24489 AL
15
~ 168
)
-
0
= as
£
3 Peak Limit (dBuU/m)
2 7gLUNII. Nen-Rested (dBullmy
o
E 55 Average Limit (dBuU/m)
o
s 6
> 48 i 1=t
2 o
&}
25
18
1 18 18
Frequency (GHz)
Ronge (G0 REW/UB Ref/Attn Dot fvg Node Susep Pts  Wowps/Mlode Position Ronge (6 REW/UEH Ref/Attn Dol fvg flode Susep Pts  foups/Miods Position
FCC Part15C 5GHz UNIT RSE.TST jv4323 31 Jul 2824

VERTICAL
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

RADIATED EMISSIONS

Radiated Emissions

Marker | Frequency Meter Det 84797 ACF | DCCF | Gain/Loss | Corrected | Average | Margin (Peak Limit| Margin | Azimuth | Height | Polarity
(GHz) Reading (dB/m) (dB) (dB) Reading Limit (dB) | (dBuV/m) | (dB) (Degs) (cm)
(dBuV) (dBuV/m) | (dBuV/m)
1 *1.27964 59.65 PK-U 29.4 0 -47.9 41.15 - - 74 -32.85 0 101 H
*1.28 47.58 ADR 29.4 3.63 -47.9 32.71 54 -21.29 - - 0 101 H
2 *1.279377 59.65 PK-U 294 0 -47.9 41.15 - - 74 -32.85 0 199 \
*1.278929 48 ADR 294 3.63 -47.9 33.13 54 -20.87 - - 0 199 \
3 *4.07603 57.06 PK-U 33.4 0 -46.1 44.36 - - 74 -29.64 0 101 H
*4.076708 45.12 ADR 334 3.63 -46.1 36.05 54 -17.95 - - 0 101 H
4 * 4.077951 57.54 PK-U 334 0 -46.2 44.74 - - 74 -29.26 0 101 \
*4.076 45.12 ADR 334 3.63 -46.1 36.05 54 -17.95 - - 0 101 \
5 *11.659019 56.26 PK-U 38.5 0 -43 51.76 - - 74 -22.24 0 199 H
*11.658003 | 44.07 ADR 38.5 3.63 -43 43.2 54 -10.8 - - 0 199 H
6 *11.657151 56.6 PK-U 38.5 0 -43.08 52.02 - - 74 -21.98 0 199 \
*11.655175 | 44.32 ADR 38.5 3.63 -43.08 43.37 54 -10.63 - - 0 199 \
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

10.1.5. ANT 5, 500Kbps, HIGH POWER BAND EDGE IN THE 5.8 GHz
BAND

BANDEDGE (LOW CHANNEL)

SBFRE Chamber B3-RDE-C 2025 Jun 9 13:45:28
Bandedge
= Config: EUT Only
6 Mode: 8082.15. |4ab 5728.75MHz 5@8kbps 1Tx
Tested by: 111632 KI
56
P 5
L 3
©
s /7///
: s -
3 -1g =
5 -
'f Peak Limit (dBm) L — !
¢ _p5
g  ——
T
_ag Ex L JMN// " ™ L
_55
5.625 T5MHz/ 5.775
Frequency (GHz)
[Range (6Hiz) [E Ref/Attn  Dst fvg fode Sueep Pts  ups/fode Fosition
\56255.75 GBI 2525 PERK - Gnceclhuto) 9981 MAXH 278 deo 2B en H
BE 5.625-5.755GHz 15_4@7 EIRP - H.TST jv4323 31 Jul 2024

Marker Frequency Meter Det 84797 ACF Conversion DCCF (dB) Gain/Loss (dB) Corrected Peak Limit Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Factor (dB) Reading (dBm) (dB) (Degs) (cm)
(dBm) EIRP (dBm)
2 5.643034 -48.13 Pk 34.8 11.8 0 -36.6 -38.13 -27 -11.13 278 238 H
1 5.725 -32.34 Pk 34.9 11.8 0 -36.29 -21.93 27 -48.93 278 238 H

Pk - Peak detector
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

VERTICAL RESULT

SEFRE Chomber B3-RDE-C 2825 Jun 9 13:37:43

Bandedge

= Config: EUT O
6 Mode: 882.15. [4cb 5728.75MHz 5@0kbps 1Tx
Tested by: 111632 KI

=

Peak Limit (dBm) —

Uertical EIRP C(dBm) 15dB/

2
Q.

5.625 15MHz/ 5.775
Frequency (GHz)

[Range (6Hz) RB/VBH Ref/Attn Dt Avg Mode Sueep Pts  ¥Sups/Mode Position
( M(-30B)/M  2° K Sncec(futo) 9001 M 13 dege 113 o U

BE 5.625-5.7556H=z 15_4@7 EIRP - V.TST jv4323 31 Jul 2024
Marker Frequency Meter Det 84797 ACF Conversion DCCF (dB) Gain/Loss (dB) Corrected Peak Limit Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Factor (dB) Reading (dBm) (dB) (Degs) (cm)
(dBm) EIRP (dBm)

2 5.631833 -48.29 Pk 34.8 11.8 0 -36.61 -38.3 -27 -11.3 313 113 \4

1 5.725 -44.18 Pk 34.9 11.8 0 -36.29 -33.77 27 -60.77 313 113 \4
Pk - Peak detector
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

BANDEDGE (HIGH CHANNEL)

SQFRE Chamber B3-RDE-C 2825 Jun 9 t4:24:36
Bondedge
= Config: EUT Only
6 Mode: 882.15. 4ab 5846.25MHz 5B8kbps 1Tx
Tested by: 111632 KI
58
~
5 35
Is]
£ 28
o ~—
2 f\ .
s s o
3 -1 >
c
o
N n\g - Peak Limit C(dBm)
C 72‘:
o
T
u.o/ \\\Jmn a
_40m " Ll L Aok ek sl RPN b hanni o ik B [T) it
_55
5.775 22 . 5MHz/ 6
Frequency (GHz)
Range (62> REU/UBU Ref/Atin Dol Avg Modk Sucep Pts  Foupo/iade PBS\L\DHJ
1.5.7756 INCIB/M  25/%6  PEK - nsec(fute) 9B MAXH 277 degs 189 co
BE 5.858-6GHz 15 487 EIRP - H . TST jv4323 31 Jul 2824

Marker | Frequency | Meter Det | 84797 ACF | Conversion | DCCF (dB) Gain/Loss | Corrected | Peak Limit | Margin | Azimuth | Height | Polarity
(GHz) Reading (dB/m) Factor (dB) (dB) Reading (dBm) (dB) (Degs) (cm)
(dBm) EIRP (dBm)
1 5.85 -31.2 Pk 35.1 11.8 0 -35.92 -20.22 27 -47.22 277 109 H
2 5.958525 | -46.89 Pk 35.2 11.8 0 -35.84 -35.73 -27 -8.73 277 109 H

Pk - Peak detector
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

VERTICAL RESULT
SEFRE Chamber B3-RDE-C 2825 Jun 9 14:17:33
Bandedge
= Config: EUT Only
6 Mode: 8B2.15. dab 5846.25MHz 5BBkbps 1Tx
Tested by: 111632 KI
58
~ 35
3
o
2 28 ‘\
£ .
el T
~ ™~
o =
o
m N
5 -1o BN
0 A
E _o5 . Peak Limit CoBm)
& 2
—-4p [
_55
5.775 22 . 5MHz/ 6
Frequency (GHz)
Range (6Hz) RBU/UBY Ref/Atin  Det Avg Mode Sueep Pts #Sups/Made  Position
BE 5.858-66Hz 15_487 EIRP — U.TST jv4323 31 Jul 20824
Marker Frequency Meter Det | 84797 ACF (dB/m) | Conversion Factor| Gain/Loss (dB) Corrected Peak Limit (dBm) Margin Azimuth Height Polarity
(GHz) Reading (dB) Reading (dB) (Degs) (cm)
(dBm) EIRP (dBm)
1 5.85 -45.29 Pk 35.1 11.8 -35.92 -34.31 27 -61.31 321 111 \
2 5.949325 -48.93 Pk 35.2 11.8 -35.82 -37.75 -27 -10.75 321 111 \
Pk - Peak detector
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REPORT NO: 15496249-E6V2

DATE: 2025/08/09

10.1.6.
EMISSIONS

LOW CHANNEL RESULTS

ANT 5, 500Kbps HIGH POWER HARMONICS AND SPURIOUS

14:FRE Chomber B3-RDE-C 2025 Apr 7 14:081:35
Radiated Emissions 3-Meters
130 Config: EUT Only
Mode:882.15 . 4cb 5728, 75MHz 58Bkbps 1Tx
Tested by: 26857
15
g 108
s
10
z 85
~
3 Peak Limit (dBulU/m?
B 7@LUNII. Non=Restr.icted.  (dBullim)
E sslfverage Limit (dBuU/m)
c
R
n : M
5 48 -
- 1 2 N } A e
PN
- AP A e AN
18
1 18 18
Frequency (GHz)
Range (Gri) REU/UBH Ref/Attn Dot fvg Node 5 Pts  Foups/Mads on Rongs (6 REU/UB Ref/Attn Dot fvg fode Sucep Pts  foups/ode Position
1:175.05 HC-38)/30 11218 PERK - Breec(hute) BID  HAKH 5:6.15-18 NC3dBI/30 11218 FERK - 2TBnsechuto) 18008 HAMH 0-360degs H
3:5.056.15 -3/ 132725 PEK o) 5088 X
FCC Part15C 5GHz UNII RSE.TST jv4323 31 Jul 2824
14:F‘_RE Chomber B3-RDE-C 20825 Apr 7 14:081:35
Radiated Emissions 3-Meters
138 Config: EUT Dnly
Mode:882. 15 . 4cb 5728, 75MHz 58Bkbps 1Tx
Tested by: 26857
15
~ 186
o
s
10
L85
£
3 Peak Limit (dBulU/m>
2 7@UNII Non=Restricted (dBul¥m)
M
< 55 Average Limit (dBulU/m)
a
» -
5 S]
> 48 J £ -
o 2,
25
18
1 18 18
Frequency (GHz)
Ronge (GHi) REU/UBH Ref/Attn Dot fvg Node S Pts  Fowps/Mode Position Ronge (6 REW/UB Ref/Attn Dol fvg fode Sucep Pts  fGups/liods Position
FCC Part15C 5GHz UNIT RSE.TST jv4323 31 Jul 2824

VERTICAL
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

RADIATED EMISSIONS

Marker |Frequency| Meter | Det 84797 |Gain/Loss| DCCF |[Corrected| Average |Margin| Peak |Margin| UNII Non- | Margin |Azimuth|Height|Polarity
(GHz) |[Reading ACF (dB) (dB) Reading Limit (dB) Limit (dB) | Restricted | (dB) | (Degs) | (cm)
(dBuv) (dB/m) (dBuV/m) | (dBuV/m) (dBuV/m) (dBuV/m)
1 *1.266642| 59.78 | PK-U 29.3 -47.9 0 41.18 - - 74 -32.82 - - 1 101 H
*1.266101| 48.12 | ADR 29.3 -47.9 3.63 33.15 54 -20.85 - - - - 1 101 H
2 1.873723 | 60.73 | PK-U 30.9 -47.5 0 44.13 - - - - 68.2 -24.07 1 101 H
3 10.524448 | 57.22 | PK-U 37.7 -43.5 0 51.42 - - - - 68.2 -16.78 1 198 H
4 *1.274038| 60.32 | PK-U 294 -47.8 0 41.92 - - 74 -32.08 - - 1 199 \
*1.275069 | 48.43 | ADR 29.4 -47.9 3.63 33.56 54 -20.44 - - - - 1 199 \
5 1.817415 | 60.74 | PK-U 30.6 -47.9 0 43.44 - - - - 68.2 -24.76 1 101 \
6 10.139369 | 56.85 | PK-U 37.5 -43.8 0 50.55 - - - - 68.2 -17.65 1 198 \
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
Page 57 of 84
UL VERIFICATION SERVICES INC.
47173 Benicia Street, Fremont, CA 94538; USA TEL:(510) 319-4000 FAX:(510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15496249-E6V2

DATE: 2025/08/09

MID CHANNEL RESULTS

| 4:FRE Chamber B3-RDE-C 2025 Apr 7 14:56:13
Radiated Emissions 3-Meters
133 Config: EUT Only
< Mode:882. 15, 4cb 5786, 25MHz 58Bkbps 1Tx
Tested by: 26857
115
s 100
o
e}
e 85
~
3 Peak Limit (dBulU/m>
B 7@UNII Non=Restricted (dBul¥m)
g 55 Averoge Limit (dBul/m)
R
N 5 M
5 40 -
T 1 2 B ) " " PN
S AAAANANA P
18
1 (4] 18
Frequency (GHz)
Range (GHz) RBU/UBH Ref/Atin Del fvg Mode Sueep Pts  #oups/Mode Position Range (6Hz) RELI/UBY Ref/fttn Det Avg Mode Sueep Pts  #5ups/Mode Position
1:1-5.85 1M(-3dB)/3Bk  112/18 PERK - 9Snsec(Auto)  6AAE MAXH B-36Bdegs H 5:6.15-18 M(-3dB/3Bk  112/18 PERK 278nsec(futo) 18880  MAXH 6-368degs H
3:5.05-6.15 1H(-3dB)/30k  132/26 PERK - 26nsec(Auto) 5800 MAXH 8-36Bdegs H
FCC Part15C 5GHz UNIT RSE.TST jv4323 31 Jul 2824
| 4:FRE Chamber B3-RDE-C 2825 Apr 7 14:56:13
Radiated Emissions 3-Meters
| Config: EUT Only
38 Mode:882. 15, 4ab 5786.25MHz 5@Bkbps |Tx
Tested by: 26857
115
~ 186
[ia}
o
e}
55
e
3 Peak Limit (dBulU/m)
2 7@UNII Non=Restricted. (dBul
o
E 55 Averoge Limit (dBulU/m)
% 6
> 48 o
4 5
5} 3,
>5
18
1 (4] 18
Frequency (GHz)
Range (GHz) RBU/UBM Ref/fttn  Det Avg Mode Sweep. ) #Sups/Mode  Position Range (GHz) RBU/UBY Ref/fttn  Det Avg Mode Sueep Pts #Sups/Mode  Position
FCC Part15C 56Hz UNIT RSE.TST jv4323 3t Jul 2824

VERTICAL
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

RADIATED EMISSIONS

Marker Frequency| Meter | Det 84797 |Gain/Loss| DCCF |[Corrected| Average |Margin| Peak [Margin| UNII Non- |Margin|Azimuth|Height|Polarity
(GHz) ([Reading ACF (dB) (dB) Reading Limit (dB) Limit (dB) | Restricted | (dB) | (Degs) | (cm)
(dBuVv) (dB/m) (dBuV/m) | (dBuV/m) (dBuV/m) (dBuV/m)
1 *1.325117| 60.46 | PK-U 29.3 -47.8 0 41.96 - - 74 -32.04 - - 0 101 H
*1.323373| 48.75 | ADR 29.3 -47.8 3.63 33.88 54 -20.12 - - - - 0 101 H
2 1.874496 | 59.89 | PK-U 30.9 -47.55 0 43.24 - - - - 68.2 -24.96 0 199 H
3 10.151922 | 56.89 [PK-U 375 -43.7 0 50.69 - - - - 68.2 -17.51 0 200 H
4 *1.322548| 61.22 | PK-U 29.3 -47.8 0 42.72 - - 74 -31.28 - - 0 199 \
*1.324759| 48.83 | ADR 29.3 -47.8 3.63 33.96 54 -20.04 - - - - 0 199 \
5 1.870782 | 60.47 | PK-U 30.9 -47.5 0 43.87 - - - - 68.2 -24.33 0 101 \
6 10.528631| 57.26 [ PK-U 37.7 -43.6 0 51.36 - - - - 68.2 -16.84 0 200 \
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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REPORT NO: 15496249-E6V2

DATE: 2025/08/09

HIGH CHANNEL RESULTS

14:FRE Chamber B3-RDE-C 2025 Apr 7 15:24:44
Radiated Emissions 3-Meters
133 Config: EUT Only
< Mode:882. 15 . 4cb 5846, 25MHz 58Bkbps 1Tx
Tested by: 26857
115
s 100
o
e}
e 85
~
3 Peak Limit (dBulU/m>
B 7@UNII Non=Restricted (dBul¥m)
g 55 Averoge Limit (dBul/m)
a
: [ M
C
g 48 [ ol
2 | .
B NN " it
°5 P AAAIAIA prpem A
18
1 (4] 18
Frequency (GHz)
Range (GHz) RBU/UBH Ref/Atin Del fvg Mode Sueep Pts  #oups/Mode Position Range (6Hz) RELI/UBY Ref/fttn Det Avg Mode Sueep Pts  #5ups/Mode Position
1:1-5.85 1M(-3dB)/3Bk  112/18 PERK - 9Snsec(Auto)  6AAE MAXH B-36Bdegs H 5:6.15-18 M(-3dB/3Bk  112/18 PERK 278nsec(futo) 18880  MAXH 6-368degs H
3:5.05-6.15 1H(-3dB)/30k  132/26 PERK - 26nsec(Auto) 5800 MAXH 8-36Bdegs H
FCC Part15C 5GHz UNIT RSE.TST jv4323 31 Jul 2824
14|:FRE Chamber B3-RDE-C 2825 Apr 7 15:24:44
Radiated Emissions 3-Meters
| Config: EUT Only
38 Mode:882. 15, 4ab 5846.25MHz 5@Bkbps |Tx
Tested by: 26857
115
~ 186
[ia}
o
e}
55
e
3 Peak Limit (dBulU/m)
2 7@UNII Non=Restricted. (dBul
o
E 55 Averoge Limit (dBulU/m)
- L
{ :
> 40 ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
a p £
@ Q.
>5
18
1 (4] 18
Frequency (GHz)
Range (GHz) RBU/UBM Ref/fttn  Det Avg Mode Sweep. ) #Sups/Mode  Position Range (GHz) RBU/UBY Ref/fttn  Det Avg Mode Sueep Pts #Sups/Mode  Position
FCC Part15C 56Hz UNIT RSE.TST jv4323 3t Jul 2824

VERTICAL
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

RADIATED EMISSIONS

Marker |Frequency| Meter | Det | 84797 |Gain/Loss| DCCF | Corrected | Average |Margin Peak Margin | UNII Non- | Margin | Azimuth | Height | Polarity
(GHz) Reading ACF (dB) (dB) Reading Limit (dB) Limit (dB) | Restricted | (dB) (Degs) | (cm)
(dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dBuV/m) (dBuV/m)
1 *1.281237 | 60.51 |PK-U| 294 -47.82 0 42.09 - - 74 -31.91 - - 0 101 H
*1.279347| 4791 |ADR| 294 -47.9 3.63 33.04 54 -20.96 - - - - 0 101 H
2 2.075796 60.3 [PK-U| 31.2 -47.82 0 43.68 - - - - 68.2 -24.52 0 200 H
3 6.152594 | 59.33 |PK-U| 354 -44.6 0 50.13 - - - - 68.2 -18.07 0 101 H
4 *1.273013 | 60.02 |PK-U| 29.3 -47.9 0 41.42 - - 74 -32.58 - - 0 200 \
*1.27228 | 4845 |ADR| 29.3 -47.9 3.63 33.48 54 -20.52 - - - - 0 200 \
5 1.873216 | 60.16 [PK-U| 30.9 -47.5 0 43.56 - - - - 68.2 -24.64 0 101 \
6 10.112703 | 57.66 |PK-U| 374 -43.9 0 51.16 - - - - 68.2 -17.04 0 200 \
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

10.1.7. ANT 5, 500Kbps, LOW POWER BAND EDGE IN THE 5.8 GHz
BAND

BANDEDGE (LOW CHANNEL)

HORIZONTAL RESULT

88FRE Chomber B3-RDE-C 2825 Jun 9 14:08:54

Bandedge

= Config: EUT Only
6 Mode: 882.15. |4ab 5728.75MHz 58Bkbps 1Tx
Tested by: 111632 KI

568

35

15dB/

208

Horizontal EIRP (dBm)
|
=
\
T——
—

T
T
Peck Limit (dBm) | —

i ok . . ‘.‘..AHM}( \““« R ST

-25

2
—48 atldainh &

-55

5.625 15MHz/ 5.775
Frequency (GHz)

Range (Gtz) REU/UBM ef/Attn Dt fvg Node Sueep Pts  #oups/Mode Position
1:5.625-5.775 IMC-30BI/3M  25/%  PERK - nsec(Auto) 981 MAYH 97 dess 258 cn H

BE 5.625-5.7556H= 15 487 EIRP - H.TST jv4323 31 Jul 2824

Marker Frequency Meter Det 84797 ACF Conversion DCCF (dB) Gain/Loss (dB) Corrected Peak Limit Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Factor (dB) Reading (dBm) (dB) (Degs) (cm)
(dBm) EIRP (dBm)
2 5.644967 -48.29 Pk 34.8 11.8 0 -36.59 -38.28 -27 -11.28 97 258 H
1 5.725 -42.13 Pk 34.9 11.8 0 -36.29 -31.72 27 -58.72 97 258 H

Pk - Peak detector
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

VERTICAL RESULT

SBFRE Chamber B3-RDE-C 2025 Jun 9 13:54:06
Bandedge
5 Config: EUT Onmly
6 Mode: 882.15. |4ob 5728.75MHz 588kbps 1Tx
Tested by: 111632 KI
50
; >
o
2 20
o S —
5 L
o 5
& —
Ll P - )
5 -18 =
0 "
> —
8 Peak Limit (dBm) —
5!] ,2!: i ¥
2 Joi
—48 " Q. sl oy \n - "
55
5.625 15MHz/ 5.775
Frequency (GHz)
,m . Ref /Atin Det» fvg Mode ?w‘eep N Ptﬁs #ﬁ‘wps/Mnde P?S\tinn‘ -
BE 5.625-5.7556Hz 15_487 EIRP - V.TST jv4323 31 Jul 2024
Marker Frequency Meter Det 84797 ACF Conversion DCCF (dB) Gain/Loss (dB) Corrected Peak Limit Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Factor (dB) Reading (dBm) (dB) (Degs) (cm)
(dBm EIRP (dBm)
2 5.64595 -48.04 Pk 34.8 11.8 0 -36.58 -38.02 -27 -11.02 137 139 \
1 5.725 -50.15 Pk 34.9 11.8 0 -36.29 -39.74 27 -66.74 137 139 \
Pk - Peak detector
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

BANDEDGE (HIGH CHANNEL)

HORIZONTAL RESULT
SQFRE Chamber B3-RDE-C 2825 Jun 9 15:35:13
Bondedge
= Config: EUT Only
6 Mode: 882.15. 4ab 5846.25MHz 5B8kbps 1Tx
Tested by: 111632 KI
58
~
@ 35
S
£ 28
G —
— T
g = m o
3 —ig >
14 -
a
N J \ - Peak Limit C(dBm)
5 25
T
P 2
2 bbbl e i bk e bk L ihss A o " " Qo i
_55
5.775 22 . 5MHz/ &)
Frequency (GHz)
Range (6Hz) RBU/UBY Ref/Atin  Det Avg Mode Sueep Pts #Sups/Made  Position
1:5.775-6 INC3B)/M  25/%6  PEK - Insec(futo) 99B1 MWK 275 degs 185 cn
BE 5.858-66Hz 15_487 EIRP - H.TST jv4323 31 Jul 2824
Marker Frequency Meter Det 84797 ACF Conversion DCCF (dB) Gain/Loss (dB) Corrected Peak Limit Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Factor (dB) Reading (dBm) (dB) (Degs) (cm)
(dBm) EIRP (dBm)
1 5.85 -41.2 Pk 35.1 11.8 0 -35.92 -30.22 27 -57.22 275 105 H
2 5.96465 -48.84 Pk 35.2 11.8 0 -35.83 -37.67 -27 -10.67 275 105 H
Pk - Peak detector
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

VERTICAL RESULT

SBFRE Chamber B3-RDE-C 2825 Jun 9 15:28:26
Bandedge
= Config: EUT Only
6 Mode: 8B2.15. dab 5846.25MHz 5BBkbps 1Tx
Tested by: 111632 KI
58
~ 35
3
o
[E— .
£ .
el T
~ ™~
o =
o
] .
s -8 s
0 \ <
E _75 | “ ~ Peak Linit (dBm)
2
g sl | Mt ‘ B
_55
5.775 22 . 5MHz/ 6
Frequency (GHz)
Funge [G‘Hz) R?H/UBM . Ref/Atin  Det Avg Mode ‘Sweep . P“Ls #?m;?s/Mude Pﬂs‘\tmrv‘
BE 5.858-66Hz 15_487 EIRP — U.TST jv4323 31 Jul 20824
Marker Frequency Meter Det 84797 ACF Conversion DCCF (dB) Gain/Loss (dB) Corrected Peak Limit Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Factor (dB) Reading (dBm) (dB) (Degs) (cm)
(dBm) EIRP (dBm)
1 5.85 -50.74 Pk 35.1 11.8 0 -35.92 -39.76 27 -66.76 321 111 \
2 5.9906 -48.81 Pk 35.3 11.8 0 -35.77 -37.48 =27 -10.48 321 111 \
Pk - Peak detector
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REPORT NO: 15496249-E6V2

DATE: 2025/08/09

10.1.8.
EMISSIONS

LOW CHANNEL RESULTS

ANT 5, 500Kbps LOW POWER HARMONICS AND SPURIOUS

14EFRE Chamber B3-RDE-C 2025 Apr 8 B9:58:54
Radiated Emissions 3-Meters
Config: EUT Dnly
130 Mode 1802, 15 4cb 5728, 75MHz 5@0kbps | Tx
Tested by: 58828 EC
115]
S 109
o
e 85
~
= Peak Limit (dBuU/m2
2 7glUNII. Nen-Restricted. LdBulliml
E 55 Average Limit (dBulU/m)
5
N _Jg_.~v-*““”'“”ﬂd'~
5 40 5
- ! AV P Ao o ) -
LA N
19
1 4] 18
Frequency (GHz)
Range (GHz) RBU/UBM Ref/fttn  Det Avg Mode S on Range (GHz) REU/UBY Ref/Attn  Det Avg Mode Sweep Pis #Sups/Mode  Position
1:1-5.85 M(-3dB)/38k  112/18 PEAK -~ % 5:6-15-18 M(-3dB) /38K 112/18 PERK - 27Bnsec(futo) 18088  MAXH 8-368degs H
3:5.85-6.15 M(-3dB)/38k  132/26 PEAK -
FCC Part15C 56Hz UNIT RSE.TST jv4323 31 Jul 2824
I4=FRE Chamber B3-RDE-C 2825 Apr 8 09:58:54
Radiated Emissions 3-Meters
Config: EUT Dnly
138 Mode:882. 15, 4ab 5728.75MHz 58Bkbps |Tx
Tested by: 58828 EC
115
~ 184
3
[Te]
L 85
< Peok Linit (dBul/m)
a 7@UNIL Non=Restricted (dBullim)
&
E 55 Average Limit (dBulU/m)
. g
> 48
4
2 @
o5
18
1 g 18
Frequency (GHz)
Range (GHz) RBII/VBM Ref/fittn  Det Avg Mode Sweep. Pts #5wps/Made  Position Range (GHz) RBU/UBY Ref/fttn  Det fvg Mode Suesp Pts #Sups/Mode  Position
FCC Part15C 56Hz UNIT RSE.TST jv4323 31 Jul 2824
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

RADIATED EMISSIONS

Marker | Frequency Meter Det 84797 ACF DCCF | Gain/Loss | Corrected | Average | Margin |Peak Limit| Margin | Azimuth | Height | Polarity
(GHz) Reading (dB/m) (dB) (dB) Reading Limit (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuV) (dBuV/m) | (dBuV/m)
1 * 1.328636 60.88 PK-U 29.3 0 -47.8 42.38 - - 74 -31.62 225 393 H
*1.32604 48.83 ADR 29.3 3.63 -47.8 33.96 54 -20.04 - - 225 393 H
2 * 1.325315 60.86 PK-U 29.3 0 -47.8 42.36 - - 74 -31.64 17 363 \
* 1.325084 48.95 ADR 29.3 3.63 -47.8 34.08 54 -19.92 - - 17 363 \
3 * 4.063687 56.9 PK-U 334 0 -46.17 44.13 - - 74 -29.87 192 351 H
*4.06339 44.92 ADR 334 3.63 -46.14 35.81 54 -18.19 - - 192 351 H
4 * 4.066062 57.15 PK-U 334 0 -46.1 44.45 - - 74 -29.55 7 388 \
* 4.06625 45.01 ADR 334 3.63 -46.1 35.94 54 -18.06 - - 7 388 \
5 *12.168413 | 56.38 PK-U 39 0 -43.3 52.08 - - 74 -21.92 20 264 H
*12.165089 | 44.26 ADR 39 3.63 -43.3 43.59 54 -10.41 - - 20 264 H
6 *12.140342 | 56.33 PK-U 39 0 -43.3 52.03 - - 74 -21.97 335 352 \i
*12.140573 | 44.35 ADR 39 3.63 -43.3 43.68 54 -10.32 - - 335 352 \
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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REPORT NO: 15496249-E6V2

DATE: 2025/08/09

MID CHANNEL RESULTS

14:FRE Chamber B3-RDE-C 2025 Apr 8 09:85:42
Radiated Emissions 3-Meters
138 Config: EUT Dnly
Mode:882.15 . 4cb 5786, 25MHz 58Bkbps 1Tx
Tested by: 58828 EC
115
s 1009
o
[Ts]
T 85
~
= Peak Limit (dBulU/m>
©  JglUNIT Nen-Restricted (dEullim
E gslfverage Limit (dBul/m)
C
o
: - M
5 48 o &
- ! AN A s '
EEfo\/\/\v"\/D\’V‘\,wW
18
1 1] 18
Frequency (GHz)
Range (GHz) RBII/VBM Ref/fittn  Det fvg Mode Sweep. Pts #5wps/Made  Position Range (GHz) RBU/UBY Ref/fttn  Det fvg Mode Swesp Pts #Sups/Mode  Position
1115565 1HC-3d8)/38k 11218 PERK Wnsec(huto) 6008 MAKH -360degs H 5:6.15-18 M(-3d83/30k  112/18 PERK 28nsec(huto) 18088 HAXH -360dege H
3:5.85-6.15 M(-3dB)/38k 132/ PEAK - 26nsec(futo) 5888 MAXH 8-368degs H
FCC Part15C 5GHz UNII RSE.TST jv4323 31 Jul 2824
14:FRE Chamber B3-RDE-C 2025 Apr 8 B89:85:42
Radiated Emissions 3-Meters
Config: EUT Only
130 Mode 1802, 15 4ab 5786.25MHz 5@Bkbps | Tx
Tested by: 58828 EC
115
~ 188
@
el
n
85
£
3 Peak Limit (dBuU/m)
2 7@-LUNIL Non=Restricted. (dBull
o
3 sslfvercos Linit (dBul/m)
E 6
> 48 4 ]
2
@ o
o5
19
1 4] 18
Frequency (GHz)
Range (GHz) RBI/VBM Ref/fttn Det Avg Mode Sueep. Pts #Swps/Mode  Position Range (GHz) REU/UBY Ref/Attn Det Avg Mode Sueep Pis #Sups/Mode  Position
FCC Part15C 5GHz UNIT RSE.TST jv4323 31 Jul 2824

VERTICAL
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

RADIATED EMISSIONS

Marker Frequency Meter Det | 84797 ACF | DCCF | Gain/Loss | Corrected | Average | Margin Peak Margin | Azimuth | Height | Polarity
(GHz) Reading (dB/m) (dB) (dB) Reading Limit (dB) Limit (dB) (Degs) (cm)
(dBuV) (dBuV/m) | (dBuV/m) (dBuV/m)
1 *1.322344 60.86 PK-U 29.3 0 -47.8 42.36 - - 74 -31.64 107 378 H
* 1.322699 48.91 ADR 29.3 3.63 -47.8 34.04 54 -19.96 - - 107 378 H
2 *1.326445 60.91 PK-U 29.3 0 -47.8 42.41 - - 74 -31.59 52 104 \
*1.32623 48.79 ADR 29.3 3.63 -47.8 33.92 54 -20.08 - - 52 104 \
3 * 3.975649 57 PK-U 334 0 -45.8 44.6 - - 74 -29.4 276 306 H
* 3.975936 44.58 ADR 334 3.63 -45.8 35.81 54 -18.19 - - 276 306 H
4 * 3.983682 56.68 PK-U 334 0 -45.9 44.18 - - 74 -29.82 36 347 \
*3.982918 44.86 ADR 334 3.63 -45.9 35.99 54 -18.01 - - 36 347 \
5 *12.139721 56.64 PK-U 39 0 -43.3 52.34 - - 74 -21.66 343 123 H
*12.138714 444 ADR 39 3.63 -43.3 43.73 54 -10.27 - - 343 123 H
6 *12.136381 56.72 PK-U 38.9 0 -43.3 52.32 - - 74 -21.68 178 357 \
*12.134147 | 44.54 ADR 38.9 3.63 -43.3 43.77 54 -10.23 - - 178 357 Vv
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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HIGH CHANNEL RESULTS

14:FRE Chamber B3-RDE-C 2025 Apr 8 B8:28:15
Radiated Emissions 3-Meters
138 Config: EUT Dnly
Mode:882.15 . 4cb 5846, 25MHz 58Bkbps 1Tx
Tested by: 58828 EC
115
s 1009
o
Ts}
T 85
~
= Peak Limit (dBulU/m>
©  SglUNIT Nen-Restricted (dBull
E gslfverage Limit (dBul/m)
<
a
c W
IS A
8 48 1 3 ) . o
RW\NWWN“%AMW "
e ke d
18
1 18 18
Frequency (GHz)
Range () REW/UBL Ref/Pttn Dol fug Mods Suecp Fte  ¥oupe/lode Position Rarge (60 REW/UEY Ref/Attn Dol fug Mode Succp Fts  Wups/iode Position
1115565 1HC-3d8)/38k 11218 PERK Wnsec(huto) 6008 MAKH 8-368degs H 5:6.15-18 M(-3d83/30k  112/18 PERK 28nsec(huto) 18088 HAXH -360dege H
3:5.05-6.15 MC-IB/B 13225 PEK - Zuseolhut) 580 WA B-368degs H
FCC Part15C 5GHz UNII RSE.TST jv4323 31 Jul 2824
14:FRE Chamber B3-RDE-C 2025 Apr 8 B8:28:15
Radiated Emissions 3-Meters
Config: EUT Only
130 Mode 1802, 15 4ab 5846, 25MHz 5@Bkbps | Tx
Tested by: 58828 EC
115
~ 16868
@
Nl
n
85
3
3 Peak Limit (dBulU/m>
2 7@-LUNIL Non=Restricted. (dBull
o
E 55 Averoge Limit (dBulU/m)
T 6
3 49 4 @
2
g o
o5
19
1 18 18
Frequency (GHz)
Range (GHz) REW/UBL Ref/fttn Dol fvg Mods Suesp Pts  Wowps/lode Position Rarge (GH) REW/UE Ref/ALtn Dol fvg Mode Sueep Pts  Woups/flods Position
FCC Part15C 5GHz UNIT RSE.TST jv4323 31 Jul 2824

VERTICAL
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

RADIATED EMISSIONS

Marker | Frequency | Meter Det | 84797 ACF | DCCF |Gain/Loss |Corrected| Average Margin | Peak Limit | Margin | Azimuth | Height | Polarity
(GHz) Reading (dB/m) (dB) (dB) Reading Limit (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuV) (dBuV/m) [ (dBuV/m)
1 *1.326323 | 61.12 | PK-U 29.3 0 -47.8 42.62 - - 74 -31.38 215 145 H
*1.324373 | 48.83 | ADR 29.3 3.63 -47.8 33.96 54 -20.04 - - 215 145 H
2 *1.325146 60.6 PK-U 29.3 0 -47.8 42.1 - - 74 -31.9 356 219 \
* 1.326353 49 ADR 29.3 3.63 -47.8 34.13 54 -19.87 - - 356 219 Vv
3 * 4.040147 57.6 PK-U 334 0 -46.1 44.9 - - 74 -29.1 3 358 H
*4.039385 | 45.32 | ADR 334 3.63 -46.1 36.25 54 -17.75 - - 3 358 H
4 *4.039509 | 57.28 | PK-U 334 0 -46.1 44.58 - - 74 -29.42 123 185 \
*4.038482 | 4525 | ADR 334 3.63 -46.1 36.18 54 -17.82 - - 123 185 \
5 *11.913127 | 55.98 | PK-U 38.8 0 -42.2 52.58 - - 74 -21.42 203 250 H
*11.913796 | 44.08 | ADR 38.8 3.63 -42.2 44.31 54 -9.69 - - 203 250 H
6 *11.919573 | 56.04 | PK-U 38.8 0 -42.36 52.48 - - 74 -21.52 286 316 Vv
*11.917046 | 43.95 | ADR 38.8 3.63 -42.2 44.18 54 -9.82 - - 286 316 Vv
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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REPORT NO: 15496249-E6V2

DATE: 2025/08/09

10.2. WORST CASE BELOW 1 GHz

gzcmmber a1-RDE-B

2825 Jun 2 23:46:50

Radiated Emissions - 3 Meters

Config: EUT + Charger

85 Mode: 88215 4ab Worst Case
Tested by: 25368

7L_\

6:

55

45
UPRCTmi T ldeav7/mJ

35

(dBul/m) Horizontal 1@dB/

o5 FA

2

T

Ao
Sl WV

36 1668

Frequency (MHz)

[Range () ETE Ref/Attn  Detfvg Node Sueep Pts  Foups/Hode
13- 1600 100k(-308)/300Kk112/18 PERK ~ QTns/MHz 18001 HAKH

Position
6-36degs H

‘ngg (3]

REL/UB Ref/Attn Det fvg Mode

Pts  fawpsifiode Position

FCC Part15C 38-108BMHz.TST jv4323 6 Aug 2024 Rev 9.5 B1 Moy 20823

HORIZONTAL

gl:[:%amber‘ 01-RDE-B 2025 Jun 2 23:46:50
Radiated Emissions - 3 Meters
a5 Config: EUT + Charger
Mode: 882.15. 4ab Worst Case
Tested by: 25369
7|:
~ 65
2
55
o]
0
(
6 A5 GPR TRt TABUY /) f
>
§ 3!:3
2 WS 6
o L 5
= 25} '\ . yn .rq\‘ “HL‘ 'M?)
y A pi SR ™
I \M/‘» A‘%‘“ ) “"“MWM”WW WW V
15 ¥
5
368 1668 1860
Frequency (MHz)
’m Ref/fttn Det Avg Mode Sweep Pts  Foups/Mode Position gugﬁ‘;mz) TEM%: whg/’?;m g?¢ g ode %e,:/‘b ngn um:/me f‘?i‘a:lwf o
FCC Part15C 30-180BMHz.TST jv4323 6 Aug 2824 Rev 9.5 B1 May 20823
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

DATA
Marker | Frequency Meter Det 85150 ACF Amp/Cbl (dB) DCCF (dB) | Corrected QPk Limit Margin | Azimuth | Height | Polarity
(MHz) Reading (dB/m) Reading (dBuV/m) (dB) (Degs) (cm)
(dBuV) (dBuV/m)
1 30.097 33.79 Pk 27.2 -31.5 0 29.49 40 -10.51 0-360 299 H
4 30.291 40.77 Pk 271 -31.5 0 36.37 40 -3.63 0-360 100 \
30.022 36.71 Qp 27.3 -31.5 0 32.51 40 -7.49 124 115 \
5 95.281 42.34 Pk 15 -30.8 0 26.54 43.52 -16.98 0-360 100 \
2 157.846 42.65 Pk 17.9 -30.4 0 30.15 43.52 -13.37 0-360 99 H
6 193.736 41.23 Pk 17.6 -30.2 0 28.63 43.52 -14.89 0-360 100 \
3 939.86 32.12 Pk 28.3 -26.7 0 33.72 46.02 -12.3 0-360 199 H
Pk - Peak detector
Qp - Quasi-Peak detector
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

10.3. WORST CASE 18-26 GHz

| 5FRE Chamber B3-RDE-C 2025 Jun 5 01:04:28
RF Emissions 3 meter
- Config: EUT Onl
18 Mode: 882 .15 4cb Worst Case
Tested by: 25369
gl—_s
s 85
o
()
- 2| Peck Limit CdBuU/m)
2 7
~
=g
@
s 65
E | Average Limit dBul/m
t 5
a
N
C
S 45 1 2 %
35
2!:
18 26.5

Frequency (GHz)

Range (6Hz) RBW/VBH Ref/fttn Dot Avg Mode Sueep Pts  Foups/Mode Pasition Rerge (6Hz) REL/UB Ref/Attn Dot fvg Mode Sueep Pts  Howps/Mode Position
1:18-26.5 HC-3dB)/3M 11218 PEAK - Jnsec(huto) 18801 MAXH 8-360degs H

18-26.56Hz Test 3-meter (199659 + 234683).7TST 19172 3@ Apr 2825

HORIZONTAL

| |5FRE Chombe- B3-RDE-C 2025 Jun 5 B1:04:28
RF Emissions 3 meter
- Config: EUT Only
18 Mode: 882 .15.4ch lorst Case
Tested by: 25369

gl:
~ 8’:‘
[4s]
3
= Peak Limit CdBuU/m)

75
e
~
3
@ 65
o
> Average Limit dBulU/m
¢ 95
5
(9
5 c

pas
B 2 =
2’:
18 26.5

Frequency (GHz)
Range (@) REW/EH Ref/Atin Dot Avg Mode Sueep Pts  Woups/lode FPosition Range (@) REU/H Ref/Attn Dot fvg Hode Suee Fte  ¥oups/liode FPosition
2:1826.5 3B/ 11218 FERK - Jinsec(@uto) 18001 MK -0k

18-26.56Hz Test 3-meter (199659 + 234683).7TST 19172 38 Apr 2025

VERTICAL
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REPORT NO: 15496249-E6V2

DATE: 2025/08/09

18 — 26GHz DATA

Marker | Frequency | Meter Det 199659 234683 18- Cable DCCF |Corrected | Peak Limit PK Average | Margin | Azimuth | Height | Polarity
(GHz) Reading ACF 26.5GHz_Amp (dB) (dB) Reading | (dBuV/m) | Margin Limit (dB) (Degs) | (cm)
(dBuV) (dB/m) Assembly (dBuV/m) (dB) dBuV/m

1 *18.786123 | 57.94 PK-U 322 -62.6 14 0 41.54 74 -32.46 - - 360 199 H
1 *18.785005| 46.2 ADR 32.2 -62.6 14 3.63 33.43 - - 54 -20.57 360 199 H
2 *20.51978 56 PK-U 32.7 -60.9 14.6 0 424 74 -31.6 - - 360 101 H
2 *20.522085| 44.32 ADR 32.7 -60.9 14.6 3.63 34.35 - - 54 -19.65 360 101 H
4 *18.87432 | 57.64 PK-U 32.3 -62.4 14 0 41.54 74 -32.46 - - 360 101 \
4 *18.876403 | 46.33 ADR 32.3 -62.4 14 3.63 33.89 - - 54 -20.14 360 101 \4
5 21.424734 | 56.07 PK-U 329 -61.5 15 0 42.47 74 -31.53 - - 360 101 \4
5 21.425214 | 44.52 ADR 32.9 -61.5 15 3.63 34.55 - - 54 -19.45 360 101 Vv
6 24.324605 | 44.63 | ADR 33.6 -62.2 16 3.63 35.66 - - 54 -18.34 360 101 \
6 24.326703 | 56.28 PK-U 33.6 -62.3 16 0 43.58 74 -30.42 - - 360 101 \
3 25.584784 54.1 PK-U 33.8 -61.9 16.5 0 42.5 74 -31.5 - - 360 101 H
3 25.587264 42.6 ADR 33.8 -61.9 16.5 3.63 34.63 - - 54 -19.37 360 101 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

PK-U - U-NII: Maximum Peak

ADR - U-NII AD primary method, RMS average
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

10.4. WORST CASE 26-40 GHz

1:FRE Chomber B5-RDE-E 2025 Jul 14 12:29:20

RF Emissions 3 meter
185 Config EUT Only

Made 882.15.4ab Worst Cose
Tested By 24928 DL

g5

85

Peak Limit C(dBuU/m)

75

65

ssl.fva Linit (dBul/m)

45

Horizantaol (dBulU/m) 1@dB/

35

25

26.5 ap
Frequency (GH=)

Range (6Hz) REW/VBH Ref/fttn Dot Avg Mode Sueep Pts  Foups/Mode Pasition Rarge (6Hz) REL/UBH Ref/Attn Dot fvg Mode Sueep Pts  Hoeps/Mode Position
1:25.5-48 NC-3B)/3M 11218 PERK - Sdnsec(futo) 27801 MAXH 8-360degs H

P6.5-4BGHz Test 3-meter (81185 + 220193) . TST jv4323 2 May 2023

HORIZONTAL

1:FRE Chamber B5-RDE-E 2825 Jul 14 12:29:28
RF Emissions 3 meter
195 Config EUT Only
Mode 882.15.40b Worst Cose
Tested By 24928 DL
g5
~ 85
I
]
@ Peak Limit (dBuU/m]
75
=
~
3
@ 65)
S
% 55 Avg Limit (dBul/m)
=
C
]
=3
35
25
26.5 48
Frequency (GHz)
Ronge @) ] Ref/Attn Dot fug fode Surep Pta  Fps/liode Fosition Fonge (@) ] Ref/Attn Dot fvg Hode Sueep Pts  ¥oups/liode Fosition
2:2%.5-48 3B/ 11218 P Sinsec(@utc) 27881 M 0-360degs

P6.5-4B6Hz Test 3-meter (81185 + 220193) . TST jv4323 2 May 2823

VERTICAL
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

26 — 40GHz DATA

Marker | Frequency | Meter Det 81105 ACF CBL/AMP CBL (dB) Corrected Peak Limit PK Azimuth | Height | Polarity
(GHz) Reading (dB/m) Reading (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 * 39.058 42.47 Pk 38.3 -64.2 35.2 51.77 74 -22.23 0-360 199 H
3 35.01 44.21 Pk 371 -65.5 33.6 49.41 74 -24.59 0-360 101 H
5 30.283 43.41 Pk 36.4 -63.5 304 46.71 74 -27.29 0-360 199 H
2 *39.0475 43.5 Pk 38.3 -64.2 35.2 52.8 74 -21.2 0-360 101 \
4 35.007 44.63 Pk 371 -65.5 33.6 49.83 74 -24.17 0-360 199 \
6 30.2805 43.12 Pk 36.4 -63.5 30.4 46.42 74 -27.58 0-360 101 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

11. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 8.8
s . Conducted Limit (dBuV)
Frequency of Emission (MHz) Quasi-peak Average
0.15-0.5 66 to 56 * 56 to 46 *
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.
Line conducted data is recorded for both NEUTRAL and HOT lines.

RESULTS
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

11.1. AC Power Line WITH LAPTOP

LINE 1 RESULTS

12[ZUL Fremont, CA CE Roam 2825 May 9 22:14:51
Conducted RFI Uoltage
EUT Config: EUT + Host
186 Test Uolt/Freq: 120U/68Hz
Mode: 802.15.40b Worst Cose
Test By: 32933 LM
92
78 ........................................
~
)
K]
¥ 64—
e \\—;
: 5m\1~ FCCiPart 15iClas= B Avg
8 U'\d\/w\
& 5
£ 2\ 3 g
- 36 a A2} 1.3 B
= \ e 18 o
B f 2 i w%
[N f oL
227 e A ﬁ m 1
“V W ﬁﬂf‘\u‘!‘hﬂ-‘ﬂ(\\ I %W%
a v I i an bttt O it T )
-6
15 [ 18 38
Frequency (MHz)
Range (HHz) [ Ref/Attn Dot Avg Mode Sueep Pte  ¥oups/Mode Label Range (HHz) REl Ref/Atin  Dst fvg fode Sweep Pis  #oups/fode Label
1:.15-3 F(-6B) 97/18 Bp/Ca 185/2. 35k 13.3% I/RIT  Phase L
FCC Part 15 CE Closs B 158kHz-3@MHz_LISN 175765.TST mf4337 11 Dec 2824 Rev 9.5 B9 Jon 2823
Marker Frequency Meter Det CBL(dB) LISN (dB) CBL(dB) 10dB Atten Corrected FCC Part 15 Margin FCC Part 15 Margin
(MHz) Reading (dB) Reading Class B Avg (dB) class B QP (dB)
(dBuv) (dBuv) (dBuv) (dBuv)
2 .1905 19.73 Ca 2 A 8.4 10 38.43 54.01 -15.58 - -
6 .2535 12.07 Ca -1 0 8.2 10 30.17 51.64 -21.47 - -
10 .3165 8.55 Ca -1 0 8.1 10 26.55 49.8 -23.25 - -
14 .3795 7.03 Ca -5 0 8.3 10 24.83 48.29 -23.46 - -
18 .6833 5.77 Ca 2 0 8.3 10 24.27 46 -21.73 - -
22 13.56 -6.9 Ca 2 A 8.2 10 11.6 50 -38.4 - -
1 .1883 31.28 Qp 2 A 8.4 10 49.98 - - 64.11 -14.13
5 .2535 221 Qp -1 0 8.2 10 40.2 - - 61.64 -21.44
9 .3143 19.37 Qp -1 0 8.1 10 37.37 - - 59.86 -22.49
13 .3795 15.91 Qp -5 0 8.3 10 33.71 - - 58.29 -24.58
17 .6833 11.83 Qp 2 0 8.3 10 30.33 - - 56 -25.67
21 13.56 .43 Qp 2 A 8.2 10 18.93 - - 60 -41.07
Qp - Quasi-Peak detector
Ca - CISPR average detection
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

LINE 2 RESULTS

| ZQUL Fremont, CA CE Roam 2825 May 9 22:14.51
Conducted RFI Uoltage
H EUT Config: EUT + Host
186 : Test Uolt/Freq: 120U/68Hz
Mode: 802.15.40b Worst Cose
Test By: 32933 LM
92
78
N
[ia]
T
T p4 T : :
N H
. 50\} ; FCCiPart #5iClass B Avg
ﬁ 2] =t ; |
o 4 6, il ;
> 36 o..15 H
@ 8 2 M
3 8 12%g W
? g daTe 3
22 q o)
2
Q
8
-6
15 ' i 1o 30
Frequency (MHz)
Range CMiz) REH Ref/Attn Dot Avg Mode Sueep Pts  #5ups/Mode Label Range CHiz) RBU Ref/Attn  Det Avg Hode Suep Pts  H#ups/fiode Label
FCC Part 15 CE Class B 15BkHz-38MHz_LISN 175765.TST nf4337 {1 Dec 2824 Rev 9.5 B9 Jon 2823
Marker Frequency Meter Det CBL(dB) LISN (dB) CBL(dB) 10dB Atten Corrected FCC Part 15 Margin FCC Part 15 Margin
(MHz) Reading (dB) Reading Class B Avg (dB) class B QP (dB)
(dBuV) (dBuv) (dBuv) (dBuv)
4 .1905 20.14 Ca 2 0 8.4 10 38.74 54.01 -15.27 - -
8 .2535 12.27 Ca -1 0 8.2 10 30.37 51.64 -21.27 - -
12 .3165 9.49 Ca -1 0 8.1 10 27.49 49.8 -22.31 - -
16 .3795 7.96 Ca -5 0 8.3 10 25.76 48.29 -22.53 - -
20 .6833 6.67 Ca 2 0 8.3 10 25.17 46 -20.83 - -
24 13.56 -5.38 Ca 2 A 8.2 10 13.12 50 -36.88 - -
3 .1905 31.67 Qp .2 0 8.4 10 50.27 - - 64.01 -13.74
7 .2535 22.32 Qp -1 0 8.2 10 40.42 - - 61.64 -21.22
1 .3165 19.73 Qp -1 0 8.1 10 37.73 - - 59.8 -22.07
15 .3795 16.41 Qp -5 0 8.3 10 34.21 - - 58.29 -24.08
19 .6833 12.7 Qp 2 0 8.3 10 31.2 - - 56 -24.8
23 13.56 2.23 Qp 2 A 8.2 10 20.73 - - 60 -39.27
Qp - Quasi-Peak detector
Ca - CISPR average detection
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REPORT NO: 15496249-E6V2

DATE: 2025/08/09

11.2. AC Power Line WITH AC/DC Adapter

LINE 1 RESULTS

| ZQUL Fremont, CA CE Roam 2825 May 9 21:59:17
Conducted RFI Uoltage
: EUT Config: EUT + Chorger
186 : Test Uolt/Freq: 120U/6BHz
Mode: 802.15.40b Worst Cose
: Test By: 32933 LM
92 i
78 ....................................................... ..........................................................................................................................................
[ia] H
T H
T g4 :
- T Fcc t #5iClass B Avg
[} 58 H
o] 5 :
8 \ . :
o H
Soe2 @\ Al
3 AV 6 :
VIR il K
VAR P AT M
2z 1 R it 2
VAR AWl U i [, o o efngnasr e bt |
3 : = \/ i / / 5 T e ey * A A o
-6
15 1 18 38
Frequency (MHz)
Ronge (Hz) RBM Ref/Atin Det Avg Mode Sueep Pts  #5ups/Made Label [Range (HHz) REU Ref/Atin Det Avg Mode Sweep Pis  #Sups/Mode Label
1:.15-38 Oh(-6c8) 97/18 Bp/Ca 18s/2.25 133 IARIT  Phase LI
FCC Part 15 CE Closs B 15BkHz-38MHz LISN 175765.TST mf4337 i1 Dec 2824 Rev 9.5 B89 Jon 2823
Marker Frequency Meter Det CBL(dB) LISN (dB) CBL(dB) 10dB Atten Corrected FCC Part 15 Margin FCC Part 15 Margin
(MHz) Reading (dB) Reading Class B Avg (dB) class B QP (dB)
(dBuV) (dBuV) (dBuVv) (dBuv)
2 1748 17.22 Ca .3 A 8.5 10 36.12 54.73 -18.61 - -
6 .2648 11.34 Ca -1 0 8.1 10 29.34 51.28 -21.94 - -
10 .3514 5.1 Ca -4 0 8.4 10 23.1 48.93 -25.83 - -
14 438 2.23 Ca 0 0 8.8 10 21.03 471 -26.07 - -
18 .5123 1.32 Ca -2 0 7.9 10 19.02 46 -26.98 - -
22 4.8795 -.57 Ca 0 0 8 10 17.43 46 -28.57 - -
1 1703 31.86 Qp .3 A 8.5 10 50.76 - - 64.95 -14.19
5 .2648 27.31 Qp -1 0 8.1 10 45.31 - - 61.28 -15.97
9 .3548 22.11 Qp -4 0 8.4 10 40.11 - - 58.85 -18.74
13 4425 18.3 Qp A 0 8.8 10 37.2 - - 57.01 -19.81
17 .5145 16.73 Qp -2 0 7.8 10 34.33 - - 56 -21.67
21 4.8818 12.31 Qp A 0 8 10 30.41 - - 56 -25.59
Qp - Quasi-Peak detector
Ca - CISPR average detection
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

LINE 2 RESULTS

128UL Fremont, CA CE Roam 2825 May 9 21:59:17
Conducted RFI Uoltage
H EUT Config: EUT + Chaorger
186 : Test Uolt/Freq: 120U/6BHz
Mode: 882.15 . 4ab Worst Cose
Test By: 32933 LM
9z
78
~
©
K
T g4 ; :
N ;
- 3~ ; FCCiPart §5iClass B Avg
v 5y i
9 i
& 4 : 1o‘ 15
> 36 fo) 1u9 5
@ 8 o
T Q
12 16
22 A 5 28 4
D ©
8
-6
15 [ 10 368
Frequency (MHz)
Rongs (Hz) ] Ref/Atin et fvg Mok Sueep Pte  #oups/Made Lobel Range (HHz) ] Ref/Attn Dl fvg Hods Swesp Pla  #5ups/flode Label
FCC Part 15 CE Closs B 158kHz-36MHz LISN 175765.TST mf4337 1f Dec 26824 Rev 8.5 B3 Jon 2623

Marker Frequency Meter Det CBL(dB) LISN (dB) CBL(dB) 10dB Atten Corrected FCC Part 15 Margin FCC Part 15 Margin
(MHz) Reading (dB) Reading Class B Avg (dB) class B QP (dB)
(dBuv) (dBuv) (dBuV) (dBuv)

4 1748 17.74 Ca .3 0 8.5 10 36.54 54.73 -18.19 - -
8 .2625 11.45 Ca -1 0 8.2 10 29.55 51.35 -21.8 - -
12 .3503 5.68 Ca -4 0 8.4 10 23.68 48.96 -25.28 - -
16 4358 2.06 Ca 0 0 8.7 10 20.76 47.14 -26.38 - -
20 5123 .61 Ca -2 0 7.9 10 18.31 46 -27.69 - -
24 4.8885 .55 Ca A 0 8 10 18.65 46 -27.35 - -
3 A77 32.27 Qp . 0 8.4 10 50.97 - - 64.63 -13.66
7 .2648 27.52 Qp -1 0 8.1 10 45.52 - - 61.28 -15.76
1 .3548 22.34 Qp -4 0 8.4 10 40.34 - - 58.85 -18.51
15 4425 18.56 Qp A 0 8.8 10 37.46 - - 57.01 -19.55
19 .5303 18.05 Qp -3 0 7.8 10 35.55 - - 56 -20.45
23 4.8806 13.2 Qp 0 0 8 10 31.2 N - 56 -24.8

Qp - Quasi-Peak detector
Ca - CISPR average detection
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REPORT NO: 15496249-E6V2 DATE: 2025/08/09

12. SETUP PHOTOS

Please refer to 15496249-EP1 for setup photos.

13. APPENDIX A - SPOT CHECK EVALUATION
13.1. MODEL DIFFERENCES

The manufacturer hereby declares the following for models A3257, A3525, A3526 and A3527.

These models have the same PCB layout, design, common components, antennas, antenna locations
and housing cases, except for FR2 is removed from variants and disabled/enabled cellular bands via
software as shown below.

Sim Reference

Model FCCID IC ID Feature Difference S Model

-With FR2/LTE/5GNR B14/29/71
A3257 BCG-E8950A | 579C-E8950A [-No B11/21 eSIM -
-With UL MIMO (n41/48/77)

-Without FR2
A3525 BCG-E8960A | 579C-E8960A |-Added B11/21 eSIM
-No UL MIMO

-Without FR2
-No LTE/5GNR B14/29/71
A3526 BCG-E8961A | 579C-E8961A No LTE B11/21 eSIM+pSIM

-No UL MIMO

-Without FR2

-No LTE/5GNR B14/29/71
A3527 BCG-E8962A | 579C-E8962A (-No LTE B11/21 pSIM+pSIM
-With UL MIMO (n41/78/79)
-No MSS / 5GNR B53

A3257

The spot check plan, approved by the FCC inquiry, allows for data reuse from the reference model where
the variant model data meets the limits and has not changed by more than the criteria from KDB 484596
D01 v03 equation (4).

dag=| Vs — Ras | (1)
dup = dupmax (2)
(3 + Myg /20) dB , for 0 < Myg <60 dB

dasmaxMag) = 4)
6 dB , for Mys> 60 dB

Where d;p is deviation between the variant and the reference model, V,p is variant spot check level, Rapis
the corresponding reference measurement level, dasmaxis the maximum deviation dss allowed, and Masis
the margin in dB.
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REPORT NO: 15496249-E6V2

DATE: 2025/08/09

13.2. SPOT CHECK VERIFICATION RESULTS SUMMARY FOR A3525

A3525 SPOT CHECK RESULTS
Equipment Frequency Measured Original Model: A3257 Sub Model: A3525 Delta A
Class / (GHz) Mode Test tem Channel Frequency FCC ID - BCG-E8950A | FCC ID - BCG-EG960A (@B) Margin Remarks
ey (&) IC : 579C-E8950A IC : 579C-E8960A
SISO Ave. Fundamental
ANT 5 Power High 5.84625 20.96 20.89 -0.07 -9.04 Note 1
High Power (dBm)
SISO Radiated Low CH
ANT 5 Bandedge Bandedge Low 5.64595 -38.02 -39.66 -1.64 -11.02 Note 1
NIt/ 5725 - 5825 Low Power (dBm)
802.15.4ab UNII'3 SISO Radiated High CH
ANT 5 Bandedge Bandedge High 5.958525 -35.73 -37.56 -1.83 -8.73 Note 1
High Power (dBm)
SISO RSE 11018
ANT 5 (dBuV/m) High 11.913796 44.31 43.33 -0.98 -9.69 Note 1
Low Power Ave.

Note 1: Deviation from reference to variant within the value allowed by equation (4) in KDB 484596. Additional tests not required.
Note 2: Deviation from reference to variant exceeds the value allowed by equation (4) in KDB 484596. Additional tests performed on second channel.

13.3. SPOT CHECK VERIFICATION RESULTS SUMMARY FOR A3526

A3526 SPOT CHECK RESULTS

Equipment Measured Original Model: A3257 Sub Model: A3526
Class / ATy Mode Test tem Channel Frequency peiia Margin Remarks
TedinEley (GHz) (GHz) FCC ID : BCG-E8950A | FCC ID : BCG-E8961A [  (dB)
IC : 579C-E8950A IC : 579C-E8961A
SISO Ave. Fundamental
ANT 5 High Power High 5.84625 20.96 20.86 -0.10 -9.04 Note 1
Power (dBm)
SISO Radiated Low CH
ANT 5 Bandedge | Bandedge Low 5.64595 -38.02 -38.17 -0.15 -11.02 Note 1
NI/ 5725 - 5825| Low Power (dBm)
802.15.4ab UNII 3 SISO Radiated High CH
ANT 5 Bandedge | Bandedge High 5.958525 -35.73 -36.12 -0.39 -8.73 Note 1
High Power (dBm)
SISO RSE
ANT 5 (dBuVv/m) 1018 High 11.913796 44.31 43.30 -1.01 -9.69 Note 1
Low Power Ave.

Note 1: Deviation from reference to variant within the value allowed by equation (4) in KDB 484596. Additional tests not required.
Note 2: Deviation from reference to variant exceeds the value allowed by equation (4) in KDB 484596. Additional tests performed on second channel.

13.4. SPOT CHECK VERIFICATION RESULTS SUMMARY FOR A3527

A3527SPOT CHECK RESULTS

Original Model: A3257 Sub Model: A3527
Equipment Frequency Measured Delta )
Teg:f:; o’gy (GHz) flos festien Chanpel F’fg‘:'ez';cy FCC ID : BCG-E8950A | FCC ID : BCG-E8962A | (gB) | Mergin | Remarks
IC : 579C-E8950A IC : 579C-E8962A
SISO Ave. Fundamental
ANT 5 High Power High 5.84625 20.96 20.88 -0.08 -9.04 Note 1
Power (dBm)
SISO Radiated Low CH
ANT 5 Bandedge | Bandedge Low 5.64595 -38.02 -39.01 -0.99 -11.02 Note 1
NI/ 5725 - 5825| Low Power (dBm)
802.15.4ab UNII3 SIso Radiated High CH
ANT 5 Bandedge | Bandedge High 5.958525 -35.73 -37.50 -1.77 -8.73 Note 1
High Power (dBm)
SISO RSE 11018
ANT 5 (dBuV/m) High 11.913796 44.31 40.71 -3.60 -9.69 Note 2
Low Power Ave.

Note 1: Deviation from reference to variant within the value allowed by equation (4) in KDB 484596. Additional tests not required.
Note 2: Deviation from reference to variant exceeds the value allowed by equation (4) in KDB 484596. Additional tests performed on second channel.
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